
Chapter 6: Flight Control 201

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6020003 Bush 2 pcs
KA6020060 Cable 1 pcs
KA6020400 Rod 1 pcs
KA6050001 Bush 4 pcs
С9996062 Bolt DIN 912 M6x45-8.8 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
С9996504 Washer DIN 125 A2B-6.4mm 2 pcs

 KA6020060 - CABLE & KA6020400 - VERTICAL ROD

KA6020400 С9996062

С9996334

С9996504

KA6020060

KA6050001

KA6020003



Chapter 6: Flight Control 202

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6020300 - ROD-ROCKER

KA6020300L

KA6020300R

С9996061

KA6020003

C9996288



Chapter 6: Flight Control 203

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020003 Bush 4 pcs
KA6020300L Rod rocker 1 pcs
KA6020300R Rod rocker 1 pcs
KA6020320R Side bracket 1 pcs
KA6020321 Pin 2 pcs
С9996061 Bolt DIN 912 M6x40-8.8 1 pcs
С9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996288 Bolt DIN 912 M6x70, A2 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 5 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs

 KA6020320 - SIDE BRACKET  &  KA6020300 - ROD-ROCKER

KA6020320R

KA6020300R

KA6020321

C9996334

C9996504
С9996060

C9996565



Chapter 6: Flight Control 204

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020050R Aileron control rod rib box 1 pcs
С9996061 Bolt DIN 912 M6x40-8.8 1 pcs
KA6020021 Bolt M6x26 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 3 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs

 KA6020050R - AILERON CONTROL ROD RIB BOX

KA6020050R

С9996061
C9996504
C9996334

KA6020021



Chapter 6: Flight Control 205

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020010L Push-pull rod, left 1 pcs
KA6020010R Push-pull rod, right 1 pcs
KA6020030L Rod 12x1.5 in the wing 1 pcs
KA6020030R Rod 12x1.5 in the wing 1 pcs
С9996060 Bolt DIN 912 M6x35-8.8 2 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
С9996504 Washer DIN 125 A2B-6.4mm 4 pcs

KA6020010L
KA6020010R

KA6020030L
KA6020030R

С9996060

С9996334

С9996504

 KA6020010 - PUSH-PULL ROD  &  KA6020030 - ROD



Chapter 6: Flight Control 206

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

WA6020010 Rod, Aileron, Long 1 pcs
KA6020030L Rod 12x1.5 in the wing 1 pcs
KA6020030R Rod 12x1.5 in the wing 1 pcs
KA6020021 Bolt M6x26 2 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
С9996504 Washer DIN 125 A2B-6.4mm 4 pcs

KA6020030L
KA6020030R

KA6020021

С9996334

С9996504

WA6020010

   WA6020010 - ROD, AILERON, LONG &  KA6020030 - ROD    FIRST S/N 05-03-02



Chapter 6: Flight Control 207

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

C9996219

Part Number Description Q-ty per 
ASSY Unit

C9996219 Bolt DIN 7991 M6x35 A2 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1 pcs
KA6020030L Rod, left 1 pcs
KA6020030R Rod,right 1 pcs

C9996504
C9996565

KA6020030L
KA6020030R

Aileron

Console, Right

 KA6020000 - MOUNTING OF ROD, AILERON



Chapter 6: Flight Control 208

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020040L Rocker 1 pcs
KA6020040R Rocker 1 pcs
KA6020044 Angle 2 pcs
KA6020046 Bush 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 1 pcs
С9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
С9996334 Self-locking nut DIN 985-M6, regular 1 pcs
С9996504 Washer DIN 125 A2B-6.4mm 1 pcs

 KA6020040 - ROCKER

KA6020040L
KA6020040R

KA6020044

С9996208

С9996504

С9996334

KA6020046

C9996063



Chapter 6: Flight Control 209

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020040L Rocker 1 pcs
KA6020040R Rocker 1 pcs
KA6020044 Angle 2 pcs
KA6020008 Washer 2 pcs
KA6020023 Bolt M6x40 1 pcs
С9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
С9996334 Self-locking nut DIN 985-M6, regular 1 pcs
С9996504 Washer DIN 125 A2B-6.4mm 1 pcs

 KA6020040 - ROCKER

KA6020040L
KA6020040R

KA6020044

С9996208

С9996504

С9996334

KA6020008

KA6020023



Chapter 6: Flight Control 210

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6020011 Tip 2 pcs
KA6020012 Tube 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 8 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

  KA6020010 - PUSH-PULL ROD

С9996334

KA6020011

C9996650

KA6020012

С9997006A



Chapter 6: Flight Control 211

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6020011 Tip 2 pcs
WA6020012 Tube 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 8 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

С9996334

KA6020011

C9996650

   WA6020010 - ROD, AILERON, LONG               FIRST S/N 05-03-02

WA6020012

С9997006A



Chapter 6: Flight Control 212

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020031 Tip 2 pcs
KA6020032 Tube 1 pcs
KA6020033 Tube 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

  KA6020030 - ROD

С9996334

KA6020031

C9996650

KA6020032
KA6020033

С9997006A



Chapter 6: Flight Control 213

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020041L Upper plate 1 pcs
KA6020041R Upper plate 1 pcs
KA6020042 Body 2 pcs
KA6020043 Lower plate 2 pcs
KA6020045 Bush 1 pcs
C9996204 Bolt DIN 7991 M4x16-10,9 3 pcs
C9997024 Bearing SKF 686 2 Z 2 pcs

  KA6020040 - OUTER ROCKER

KA6020045

C9996204

KA6020041L
KA6020041R

C9997024

KA6020042

KA6020043



Chapter 6: Flight Control 214

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020031 Tip 2 pcs
KA6020033 Tube 1 pcs
KA6020051 Tube 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

  KA6020050 - ROD

С9997006A

KA6020031

С9996334

C9996650

KA6020051
KA6020033



Chapter 6: Flight Control 215

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

С9997051 Nicopress oval sleeve 1.5-1.7 mm for 1.6mm cable 3 pcs
С9997059 Flat clip DUPLEX, 1.4401 for 2 mm cable 1 pcs
С9997060 Thimble 2 mm 2 pcs
С9997062 Thimble 3 mm 2 pcs
С9997065D Steel rope 7x7 1.6 mm 1 m
С9997703E Spring 2.5x15x81 1 pcs

  KA6020060 - CABLE

С9997060

С9997051

С9997059

С9997703E

С9997065D

С9997062



Chapter 6: Flight Control 216

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part Number Description Q-ty per 
ASSY Unit

KA6020131L Support left 1 pcs
KA6020131R Support right 1 pcs
KA6020132 Center plate 1 pcs
KA6020133 Body 1 pcs
С9996333 Self-locking nut DIN 985-M5, regular 4 pcs
С9996283 Bolt DIN 933 M5x16-8.8 4 pcs
С9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996651 Stainl. steel rivet A2 4x9.5 4 pcs
C9997002B Bearing SC8 1 pcs

  KA6020130 - REAR FORK SUPPORT

KA6020131L

KA6020133

C9996651

KA6020131R

C9997002B

С9996333
С9996503

С9996283

KA6020132



Chapter 6: Flight Control 217

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6020211 Right support 1 pcs
KA6020212 Left support 1 pcs
KA6020132 Center plate 1 pcs
KA6020133 Body 1 pcs
С9996283 Bolt DIN 933 M5x16-8.8 4 pcs
С9996333 Self-locking nut DIN 985-M5, regular 4 pcs
С9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996651 Stainl. steel rivet A2 4x9.5 4 pcs
C9997002B Bearing SC8 1 pcs
С9997731E Grommet 10 mm 2 pcs

  KA6020210 - H-BRACKET

KA6020211

С9996333
С9996503

KA6020132

C9997002B
KA6020133

C9996651

KA6020212

С9996283

С9997731E



Chapter 6: Flight Control 218

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KA6020300 - ROD ROCKER

Part Number Description Q-ty per 
ASSY Unit

KA6020300L Rod rocker 1 pcs
KA6020300R Rod rocker 1 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

С9997006A

KA6020300L
KA6020300R



Chapter 6: Flight Control 219

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6020401 Tip 2 pcs
KA6020402 Tube 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 8 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

  KA6020400 - ROD

C9996650

KA6020401

KA6020402

С9996334

С9997006A



Chapter 6: Flight Control 220

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6020031 Tip 2 pcs
KA6020501 Tube 1 pcs
С9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
С9997006A Rod end bearing, ext. thread GA6 2 pcs

  KA6020500 - ROD

KA6020501

KA6020031

C9996650

С9996334

С9997006A



Chapter 6: Flight Control 221

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6062000 – AILERON TRIM MECHANISM MOUNTING

View A

View B



Chapter 6: Flight Control 222

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6062100 Control Unit, Assembly 1 pcs
KA6062020 Rope, Aileron Trim Mechanism Control 1 pcs
KA6060004 Bush 1 pcs
С9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996057 Bolt DIN 912 M6x20-8.8 1 pcs
C9996162 Screw ISO 7380 M5x16 4 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 1 pcs
С9996502 Washer DIN 125 A2-4.3mm 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996504 Washer DIN 125 A2B-6.4mm 14 pcs
С9996332 Self-locking nut DIN 985-M4, regular 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 3 pcs
C9996334 Self-locking nut DIN 985-M6, regular 5 pcs

C9996162

C9996057

C9996504

C9996334

KA6062020
C9996208

C9996333

C9996503

KA6060004

С9996025
С9996502

С9996332

 View A



Chapter 6: Flight Control 223

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6062220 Rocker, Upper 1 pcs
KA6050001 Bush 2 pcs
KA6062108 Support, Upper Rocker 2 pcs
С9996216 Bolt DIN 7991 M6x20-8.8 2 pcs
C9996061 Bolt DIN 912 M6x40-8.8 1 pcs
C9996040 Bolt DIN 912 M5x35-8.8 2 pcs

KA6062220

С9996216

KA6050001

C9996061

C9996040

C9996503

C9996333

C9996334

KA6062108

KA6062222
KA6062020

C9996504

C9996334

 View B



Chapter 6: Flight Control 224

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6062100 - CONTROL UNIT, ASSEMBLY

KA6062202

KA6062201

Part 
Number Description Q-ty per 

ASSY Unit

KA3020032 Body, Bearing 1 pcs
KA6062010 Rod 1 pcs
KL6062101 Hub 1 pcs
KА6062102 Steering Wheel, Trim Control 1 pcs
KL6062103 Bush 1 pcs
KL6062106 Lead Screw 1 pcs
KL6062107 Locking Bolt 1 pcs
KL6062110 Bracket 1 pcs
KA6062201 Support, Left 1 pcs
KA6062202 Support, Right 1 pcs
KA6062210 Rocker, Lower 1 pcs
KA6062212 Bush, Lower Rocker 1 pcs
С9996058 Bolt DIN 912 M6x25-8.8 1 pcs
С9996202 Bolt DIN 7991 M4x10-10,9 2 pcs
C9996602 Stainl. steel rivet A2 3.2x8 8 pcs
С9996804 Pin SBB04x16 2 pcs
С9996808 Cotter pin DIN 94 2x25 1 pcs
С9996806 Cotter pin DIN 94 1.6x16 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9997001 Bearing GE6 DO 1 pcs

С9996062
C9996504

KA6062210

C9996334 KA6062212

С9996804

С9996808

KA6062010

С9996806

KА6062102

KL6062106

KL6062107

С9996058

KL6062103

KL6062101

KL6062110
C9996602

KA3020032
C9997001

C9996202



Chapter 6: Flight Control 225

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6020710 - SCREEN, AILERON RODS, INSTALL

Part 
Number Description Q-ty per 

ASSY Unit

KA6020711 Screen 1 pcs
KA6020712 Angle 1 pcs
C9996164 Bolt DIN 912-M4x10-8.8 1 pcs
C9996164A Bolt DIN 912 M4x12-8.8 5 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 6 pcs
C9996332A Self-locking nut DIN 985-M4, regular 1 pcs
C9996833 Countersunk rivet nut, steel, M4 5 pcs

C9996562
C9996332A

C9996164A

C9996164A

KA6020712

KA6020711

C9996164

C9996833



Chapter 6: Flight Control 226

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KB6020702 Plate, Rear 1 pcs
C9996161 Screw ISO 7380 M5x12 4 pcs
C9996025 Bolt DIN 912 M4x16-8.8 8 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 12 pcs
C9996833 Countersunk rivet nut, steel, M4 12 pcs

C9996833

C9996161

C9996025

C9996562

KB6020702

 PLEXIGLASS STEERING COVER



Chapter 6: Flight Control 227

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

C9996025

C9996562

KB6020701

Part Number Description Q-ty per 
ASSY Unit

KB6020701 Plate, Side 2 pcs
KB6020701-01 Plate, Side 2 pcs
C9996025 Bolt DIN 912 M4x16-8.8 8 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 12 pcs

KB6020701-01



Chapter 6: Flight Control 228

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 Flap Control

Part 
Number Description Q-ty per 

ASSY Unit

KA6030005 Bush 1 pcs
KA6030006 Safety plate 2 pcs
KA6030007 Bush 3 pcs
KA6030200 Transverse rod 1 pcs
KA6030300 T- bracket 1 pcs
KA6030310 Cable 1 pcs
KA6030400 Commutation unit 1 pcs
KA6060004 Bush 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996042 Bolt DIN 912 M5x45-8.8 4 pcs
C9996060 Bolt DIN 912 M6x35-8.8 1 pcs
C9996064 Bolt DIN 912 M6x60-8.8 2 pcs
C9996083 Bolt DIN 912 M8x60-8.8 1 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 5 pcs
C9996334 Self-locking nut DIN 985-M6, regular 3 pcs
C9996336 Self-locking nut DIN 985-M8, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 5 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 3 pcs
C9996563 Washer DIN 9021-5.3mm VZ 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs



Chapter 6: Flight Control 229

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KB6030000 - COMMUTATION UNIT INSTALLATION (1)

KA6030005

C9996083

C9996060 KS6030400
KB6030400

C9996505 C9996504

C9996334

C9996336



Chapter 6: Flight Control 230

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KB6030000_1 - COMMUTATION UNIT INSTALLATION (1)       FIRST S/N 04-04-02

KB6030400

C9996504

C9996336

KB6030015

KB6030013

KB6030005

C9996334

C9996505

KB6030206

KA6030202



Chapter 6: Flight Control 231

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KA6030000 - COMMUTATION UNIT INSTALLATION (2)

KA6030006

KS6030400
KB6030400

Part 
Number Description Q-ty per 

ASSY Unit

KA6030005 Bush 1 pcs
KA6030202 Lever 2 pcs
KB6030206 Plate of Level 2 pcs
KS6030400 Commutation unit 1 pcs
KB6030400 Commutation unit 1 pcs
KA6030006 Safety plate 2 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
KB6030013 Bolt 2 pcs
KB6030015 Bolt 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996336 Self-locking nut DIN 985-M8, regular 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 3 pcs

C9996025



Chapter 6: Flight Control 232

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6030310 - STEEL CABLE INSTALLATION

KA6060004

C9996207

C9996503
C9996333

KA6030310

KA6030007

Part 
Number Description Q-ty per 

ASSY Unit

KA6030007 Bush 1 pcs
KA6060004 Bush 1 pcs
KA6030310 Cable 1 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 1 pcs



Chapter 6: Flight Control 233

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 T- BRACKET INSTALLATION

Part 
Number Description Q-ty per 

ASSY Unit

KA6030007 Bush 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 4 pcs
C9996064 Bolt DIN 912 M6x60-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs

KA6030007

C9996064

C9996565

C9996042

C9996563 C9996503

C9996333

C9996504

C9996334



Chapter 6: Flight Control 234

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6030200 - TRANSVERSE ROD

Part 
Number Description Q-ty per 

ASSY Unit

KA6030201 Tip 2 pcs
KA6030202 Lever 2 pcs
KA6030203 Bush 1 pcs
KA6030210 Transverse rod tube 1 pcs
KA6030220 Transverse rod tube 1 pcs
C9996042 Bolt DIN 912 M5x45-8.8 3 pcs
C9996333 Self-locking nut DIN 985-M5, regular 3 pcs
C9996503 Washer DIN 125 A2-5.3mm 3 pcs
C9996653 Stainl. steel rivet A2 4x11.5 8 pcs
C9996026 Bolt DIN 912 M4x20-8.8 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 2 pcs

KA6030201

KA6030202

KA6030210

KA6030220

C9996653

C9996042

C9996026

C9996332

C9996503
C9996333

KA6030203



Chapter 6: Flight Control 235

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KB6030013 Bolt M6x36 4 pcs
C9996334 Self-locking nut DIN 985-M5, regular 4 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
KB6030012 Spacer 2 pcs
KB6030206 Plate of Level 2 pcs

KA6030200 _1- TRANSVERSE ROD                   FIRST S/N 04-04-02

KB6030013

C9996334

KB6030206
KB6030012

C9996504



Chapter 6: Flight Control 236

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6030300 - T-BRACKET

KA6030301

KB6030320

KA6030303R
KA6030303L

KA6030304L

KA6030305

C9996283C

KA6030304R

KA6030307

C9996503

C9996333

C9996503

C9996503

C9996283

C9996035
C9996025



Chapter 6: Flight Control 237

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

T-bracket, Beam & Angles, Bracket & Small Angles

Part Number Description Q-ty per 
ASSY Unit

KA6030301 Upper angle 1 pcs
KA6030302 Bracket 1 pcs
KA6030303L Small angle, left 1 pcs
KA6030303R Small angle, right 1 pcs
KA6030304L Main angle, left 1 pcs
KA6030304R Main angle, right 1 pcs
KA6030305 Bush 2 pcs
KA6030306 Angle 2 pcs
KA6030307 Bracket 1 pcs
KB6030320 Support 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 4 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996283C Bolt DIN 933 M5x20-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 10 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 10 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997025 Bearing SKF 608-2RZ 1 pcs



Chapter 6: Flight Control 238

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

   KB6030320 - SUPPORT & KA6030303 - SMALL ANGLES

 BEAM & ANGLE 

KA6030306

C9996039

KA6030307

C9996334
C9996504

C9996060

KA6030302

KA6030303L

C9996503

C9996333

C9997025



Chapter 6: Flight Control 239

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KB6030300_4 - T-BRACKET                      FIRST S/N 05-07-02

C9996163

KB6030305

KB6030301

KB6030304R

KB6030309

C9996035

C9996283

C9996333

C9996503

KB6030304L

KA6030303L

KA6030302

C9997025

KA6030303R

C9996334

KA6030321

C9996504



Chapter 6: Flight Control 240

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KB6030306L

KB6030306R

KB6030307

KA6030322

 KB6030307 - BEAM LOWER, T-BRACKET

KB6030300_4 - T-bracket

Part Number Description Q-ty per 
ASSY Unit

KB6030301 Beam Upper, T-bracket 1 pcs
KA6030302 Bracket 1 pcs
KA6030303R Small angle, right 1 pcs
KA6030303L Small angle, left 1 pcs
KB6030304R Support Right, T-bracket 1 pcs
KB6030304L Support Left, T-bracket 1 pcs
KB6030305 Bush 2 pcs
KB6030306R Holder 1 pcs
KB6030306L Holder 1 pcs
KB6030307 Beam Lower, T-bracket 1 pcs
KB6030309 Bar 1 pcs
KA6030321 Bolt 2 pcs
KA6030322 Bolt 4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996163 Bolt DIN 912 M4x8-8.8 4 pcs
C9996283 Bolt DIN 933 M5x16-8.8 8 pcs
C9996333 Self-locking nut DIN 985-M5, regular 14 pcs
C9996334 Self-locking nut DIN 985-M6, regular 10 pcs
C9996503 Washer DIN 125 A2-5.3mm 14 pcs
C9996504 Washer DIN 125 A2B-6.4mm 10 pcs
C9997025 Bearing SKF 608-2RZ 1 pcs

C9996333

C9996503



Chapter 6: Flight Control 241

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KS6030400 - COMMUTATION UNIT, ENGLISH VERSION

KA6030409

C9997198B

C9996285

C9997788

KA6030402

KA6030404

KA6030403
KA6030405

KA6030407

C9996022 

C9996332
C9996502

C9996331



Chapter 6: Flight Control 242

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

C9996285

KA6030402

C9996025

C9996332

C9996022

C9996331

KA6030405

KA6030401

  KS6030400 - COMMUTATION UNIT ASSEMBLY, ENGLISH VERSION

KA6030404

C9997198B

C9996332

C9996502

KA6030407



Chapter 6: Flight Control 243

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KS6030400 - Commutation unit, English Version
Part 

Number Description Q-ty per 
ASSY Unit

KA6030401 Guide bracket 2 pcs
KA6030402 Clamp 2 pcs
KA6030403 Stop angle 1 pcs
KA6030404 Tip 1 pcs
KA6030405 Tube 1 pcs
KA6030407 Stopper 2 pcs
KA6030409 Plate 1 pcs
C9996022 Bolt DIN 912 M3x25-8.8 6 pcs
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996285 Bolt DIN 912 M4x50, A2 4 pcs
C9996331 Self-locking nut DIN 985-M3, regular 6 pcs
C9996332 Self-locking nut DIN 985-M4, regular 6 pcs
C9996502 Washer DIN 125 A2-4.3mm 4 pcs
C9997198B Miniature switch 4 pcs
C9997788 Electric mechanism MT-10D 1 pcs



Chapter 6: Flight Control 244

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

C9996029

KA6030407

C9996025
C9996332
C9996502

KA6030404

KA6030403

KA6030401

KA6030405

KA6030402

C9996285
C9996332
C9996502

C9996332

C9996022 
C9996331

  KB6030400 - COMMUTATION UNIT, GERMAN VERSION



Chapter 6: Flight Control 245

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

C9996025

KA6030404

KA6030405

KA6030402

C9996285

C9996331

C9996022

KA6030407

C9997788

C9997198B

C9996332
C9996502

C9996332
C9996502

KA6030401

   KB6030400 - COMMUTATION UNIT ASSEMBLY, GERMAN VERSION



Chapter 6: Flight Control 246

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KB6030400 - Commutation unit, German Version
Part 

Number Description Q-ty per 
ASSY Unit

KA6030401 Guide bracket 2 pcs
KA6030402 Clamp 2 pcs
KA6030403 Stop angle 1 pcs
KA6030404 Tip 1 pcs
KA6030405 Tube 1 pcs
KA6030407 Stopper 2 pcs
KA6030409 Plate 1 pcs
KA6030410 Carrier in assembling 1 pcs
C9996022 Bolt DIN 912 M3x25-8.8 6 pcs
C9996025 Bolt DIN 912 M4x16-8.8 3 pcs
C9996029 Bolt DIN 912 M4x35-8.8 1 pcs
C9996285 Bolt DIN 912 M4x50, A2 4 pcs
C9996331 Self-locking nut DIN 985-M3, regular 6 pcs
C9996332 Self-locking nut DIN 985-M4, regular 8 pcs
C9996502 Washer DIN 125 A2-4.3mm 5 pcs
C9997198B Miniature switch 2 pcs
C9997788 Electric mechanism MT-10D 1 pcs



Chapter 6: Flight Control 247

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KB6030410

KB6030403

С9997198B

KB6030409

С9997788B

KB6030416

KB6030407

     KB6030400_1 - COMMUTATION UNIT                   FIRST S/N 04-04-02



Chapter 6: Flight Control 248

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KB6030404

С9996331
KB6030406

KB6030408

KB6030403

С9996512A

C9996349A

KB6030417

KB6030402
KB6030418C9997198BC9996332

C9996502

KB6030409

C9996506

C9996040

С9997788B

C9996021A

KB6030415

KB6030416

KB6030401

KB6030405

       KB6030400_1 - COMMUTATION UNIT ASSEMBLY       FIRST S/N 04-04-02



Chapter 6: Flight Control 249

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KB6030400_1 - Actuator
Part 

Number Description Q-ty per 
ASSY Unit

KB6030410 Crank 1 pcs
KB6030401 Guide 1 pcs
KB6030402 Bridge 1 pcs
KB6030403 Support Upper 1 pcs
KB6030404 Tip 1 pcs
KB6030405 Tube 1 pcs
KB6030406 Bolt 2 pcs
KB6030407 Stopper 1 pcs
KB6030408 Pusher 1 pcs
KB6030409 Holder 1 pcs
KB6030415 Bolt 1 pcs
KB6030416 Support 1 pcs
KB6030417 Pin 1 pcs
KB6030418 Bolt 2 pcs
KB6030001 Spacer 1 pcs
KB6030419 Bolt 1 pcs
C9996021A Machine screw  4.8 DIN 84VZ 2x12 4 pcs
C9996270F Machine screw DIN 965 M4x20 A2 1 pcs
C9996040 Bolt DIN 912 M5x35-8.8 1 pcs
C9996289C Bolt A2 913 4x4 1 pcs
C9996349A Hexagon nut .934-8 M2 4 pcs
C9996331 Self-locking nut DIN 985-M3, regular 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9996512A Washer VZ 140 HV DIN125 A 2,2 8 pcs
C9996502 Washer DIN 125 A2-4.3mm 3 pcs
C9996503 Washer DIN 125 A2-5.3mm 1 pcs
C9996506 Washer DIN 125 A-10.5mm VZ 1 pcs
C9997198B Miniature switch 2 pcs
C9997788B Electric mechanism MT18738 Hub=150mm, 12V 1 pcs



Chapter 6: Flight Control 250

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 Stabilizer Control



Chapter 6: Flight Control 251

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6040000 - Stabilizer Control
Part 

Number Description Q-ty per 
ASSY Unit

KA6030007 Bush 1 pcs
KA6040001 Plastic support 1 pcs
KA6040002 Support 1 pcs
KA6040006 Rocker 1 pcs
KA6040007 Bush 2 pcs
KA6040008 Rod 1 pcs
KA6040009 Clamp 1 pcs
KA6040020 Bracket 2 pcs
KA6040030 Torsion tube, right 1 pcs
KA6040040 Torsion tube, left 1 pcs
KA6040050 Front connection 1 pcs
KA6040060 Rear connection 1 pcs
KA6040071 Plate 1 pcs
KA6040100 Control stick 2 pcs
KS6040110 Covering 2 pcs
KL6040110 Covering, leather 2 pcs
KB6040110 Covering 2 pcs
KA6040111 Cover base 2 pcs
С9993172F Shrinking hose 6.4-3.2 0.1 m
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996039 Bolt DIN 912 M5x30-8.8 3 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996060 Bolt DIN 912 M6x35-8.8 4 pcs
C9996064 Bolt DIN 912 M6x60-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208K Bolt DIN 7991 M5x25-8.8 8 pcs
 C9996210 Bolt DIN 7991 M5x40-8.8 2 pcs
C9996215 Bolt DIN 7991 M6x16-8.8 4 pcs
C9996216 Bolt DIN 7991 M6x20-8.8 4 pcs
С9996259A Bolt DIN 931 M6x30-8.8 1 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996283C Bolt DIN 933 M5x20-8.8 5 pcs
C9996333 Self-locking nut DIN 985-M5, regular 19 pcs
C9996334 Self-locking nut DIN 985-M6, regular 12 pcs
C9996503 Washer DIN 125 A2-5.3mm 19 pcs
C9996504 Washer DIN 125 A2B-6.4mm 7 pcs
C9996563 Washer DIN 9021-5.3mm VZ 5 pcs
C9996602 Stainl. steel rivet A2 3.2x8 8 pcs
C9997002E Bearing GE12E 2 pcs
C9997004 Rod end bearing, int. thread SI6E 2 pcs
C9997011 Angle joint M 6 1 pcs
C9997092 Push-pull cable TIPO 70 1 pcs
C9997727C TY-wraps CV-100 white 2 pcs



Chapter 6: Flight Control 252

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6040000 - STABILIZER CONTROL (FORWARD PART)

KA6040001

KA6040002

KA6040007

C9996503
C9996333

KA6040100

C9996208K

C9997011

KA6040050

KA6040009

C9996215

KA6030007

C9996334

С9996259A

C9996503

C9996283C
C9996283

C9997004

KA6040030

C9996208K
C9997092

C9996503

C9996504
KA6040040

C9996334

C9996333

C9996207

KA6040008

KA6040071

C9996064

C9996333

KA6040006

C9996210

KA6040020

C9996334



Chapter 6: Flight Control 253

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6040000 - STABILIZER CONTROL (FORWARD PART)

C9997011

C9996283C

C9996503

C9996333

KA6040030

C9997004

С9996259A

C9996283

C9996334
C9996504

C9996334

KA6040002

KA6040008

KA6040071

C9996503

C9996334

KA6040040

KA6040006

C9996334

KA6040007

C9996207

C9996333



Chapter 6: Flight Control 254

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6040000 - STABILIZER CONTROL (FORWARD PART)

KA6040100

C9996334

C9996208K

C9996333

C9996064

C9996504

KA6040020

C9996503

C9996210



Chapter 6: Flight Control 255

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6040000 - STABILIZER CONTROL (FORWARD PART)

KA6040001

KA6040050

KA6040009

C9996215

KA6030007

C9996208K

C9997092



Chapter 6: Flight Control 256

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6040000 (Forward Part)
Part 

Number Description Q-ty per 
ASSY Unit

KA6030007 Bush 1 pcs
KA6040001 Support 1 pcs
KA6040002 Support 1 pcs
KA6040006 Rocker 1 pcs
KA6040007 Bush 2 pcs
KA6040008 Rod 1 pcs
KA6040009 Clamp 1 pcs
KA6040020 Bracket 2 pcs
KA6040030 Torsion tube, right 1 pcs
KA6040040 Torsion tube, left 1 pcs
KA6040050 Front connection 1 pcs
KA6040071 Plate 1 pcs
KA6040100 Control stick 2 pcs
С9993172F Shrinking hose 6.4-3.2 0.1 m
C9996064 Bolt DIN 912 M6x60-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208K Bolt DIN 7991 M5x25-8.8 10 pcs
C9996215 Bolt DIN 7991 M6x16-8.8 2 pcs
С9996259A Bolt DIN 931 M6x30-8.8 1 pcs
C9996283 Bolt DIN 933 M5x16-8.8 3 pcs
C9996283C Bolt DIN 933 M5x20-8.8 5 pcs
C9996333 Self-locking nut DIN 985-M5, regular 19 pcs
C9996334 Self-locking nut DIN 985-M6, regular 10 pcs
C9996503 Washer DIN 125 A2-5.3mm 19 pcs
C9996504 Washer DIN 125 A2B-6.4mm 6 pcs
C9996563 Washer DIN 9021-5.3mm VZ 5 pcs
C9997004 Rod end bearing, int. thread SI6E 1 pcs
C9997011 Angle joint M 6 1 pcs
C9997092 Push-pull cable TIPO 70 1 pcs



Chapter 6: Flight Control 257

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6040060 Rear connection 1 pcs
C9996060 Bolt DIN 912 M6x35-8.8 1 pcs
C9996215 Bolt DIN 7991 M6x16-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9997004 Rod end bearing, int. thread SI6E 1 pcs

 KA6040000 STABILIZER CONTROL (REAR PART)

KA6040060

C9996060

C9996504
C9997004

C9996215

C9996334



Chapter 6: Flight Control 258

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6040051 Lower plate 1 pcs
KA6040052 Upper plate 1 pcs
KA6040064 Bolt 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996216 Bolt DIN 7991 M6x20-8.8 2 pcs
C9997002E Bearing GE12E 1 pcs

   KA6040050 - FORWARD CONNECTION

KA6040052

C9996025

C9997002E
KA6040064

C9996216

KA6040051



Chapter 6: Flight Control 259

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KA6040060 - REAR CONNECTION

Part 
Number Description Q-ty per 

ASSY Unit

KA6040061 Lower plate 1 pcs
KA6040062 Upper plate 1 pcs
KA6040064 Bolt 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996216 Bolt DIN 7991 M6x20-8.8 2 pcs
C9997002E Bearing GE12E 1 pcs

KA6040061

C9996216

KA6040064

C9997002E

C9996025

KA6040062



Chapter 6: Flight Control 260

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KA6040101 Tube 1 pcs
KA6040102 Bush 1 pcs
KA6040105 Bush 2 pcs
KA6040140 Lever 2 pcs
KA6040120 Cover 1 pcs
KA6040121 Handle 1 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 1 pcs

C9996333 Self-locking nut DIN 985-M5, 
regular 2

pcs

C9996503 Washer DIN 125 A2-5.3mm 2 pcs

  KA6040100 - CONTROL STICK

KA6040120

KA6040101

KA6040140

KA6040121

C9996207

KA6040105

KA6040102

C9996503

C9996333

C9996042



Chapter 6: Flight Control 261

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Part 
Number Description Q-ty per 

ASSY Unit

KS6040110 Covering 1 pcs
KL6040110 Covering, leather 1 pcs
KB6040110 Covering 1 pcs
KA6040111 Cover base 1 pcs
C9996602 Stainl. steel rivet A2 3.2x8 4 pcs
C9997727C TY-wraps CV-100 white 1 pcs

 CONTROL STICK COVERING

KS6040110
KL6040110
KB6040110

C9996602

KA6040111

C9997727C



Chapter 6: Flight Control 262

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 Rudder Control



Chapter 6: Flight Control 263

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6050000 - Rudder control
Part 

Number Derscription Q-ty per 
ASSY Unit

KA6050005 Sliding bearing upper 2 pcs
KA6050006 Sliding bearing lower 2 pcs
KA6050007 Covering plate lower 2 pcs
KA6050008 Covering plate upper 2 pcs
KA6050009 Rocker 2 pcs
KA6050011 Support 1 pcs
KA6050100 Pedals 1 pcs
KA6050200 Rudder zero position device 1 pcs
KA6050213 Centering support 1 pcs
KA6050214 Centering support 1 pcs
C9993171A Shrinking hose RNF3000 12/4, transparent 0.2 m
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
C9996283C Bolt DIN 933 M5x20-8.8 6 pcs
C9996288 Bolt DIN 912 M6x70, A2 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 18 pcs
C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996503 Washer DIN 125 A2-5.3mm 10 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 20 pcs
C9996565 Washer DIN 9021-6.4mm VZ 16 pcs
C9997006A Rod end bearing, ext. thread GA6 2 pcs
C9997055 Nicopress oval sleeve 3.1-3.5 mm for 3.2mm cable 4 pcs
C9997062 Thimble 3 mm 4 pcs
C9997065N Steel rope 7x19 3.5 mm 10 m
C9997080 Turnbuckle Bluewave M6 2 pcs
C9997702T Compression spring 2.2x15x53 1 pcs



Chapter 6: Flight Control 264

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6050000 - RUDDER CONTROL

KA6050006

KA6050007

KA6050008

KA6050110

KA6050120

KA6050130

KA6050140

C9996042

C9997080A

C9997702T

C9996208

C9996563

C9996504

C9996060

C9996565
C9996334

C9997055

C9997062

C9997065N

C9996333

KA6050213

KA6050214

C9996035

C9996039

C9993171A

C9996207

KA6050005

C9996288

KA6050009

C9996283C

KA6050200



Chapter 6: Flight Control 265

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KA6050000-01 - RUDDER CONTROL               FIRST S/N 07-01-01

KA6050008

KB6050110

KB6050120

KB6050130

C9993171A

C9997080A

C9997702W

C9996288

C9996504

C9996060

C9996565
C9996334

C9997055

C9997062

C9997065N

C9996035

KA6050214
C9996042

KA6050006

KA6050007

KA6050009

C9996208

C9996563
C9996333

KA6050213

C9996039 KA6050200

KA6050005

KB6050140
C9996207

C9996283C



Chapter 6: Flight Control 266

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6050000-01 - Rudder Control
Part 

Number Derscription Q-ty per 
ASSY Unit

KA6050005 Sliding bearing upper 2 pcs
KA6050006 Sliding bearing lower 2 pcs
KA6050007 Covering plate lower 2 pcs
KA6050008 Covering plate upper 2 pcs
KA6050009 Rocker 2 pcs
KA6050011 Support 1 pcs
KA6050110 Pedal rear left 1 pcs
KB6050110 Pedal rear left 1 pcs
KA6050120 Pedal rear right 1 pcs
KB6050120 Pedal rear right 1 pcs
KA6050130 Pedal front left 1 pcs
KB6050130 Pedal front left 1 pcs
KA6050140 Pedal front right 1 pcs
KB6050140 Pedal front right 1 pcs
KA6050200 Rudder zero position device 1 pcs
KA6050213 Centering support 1 pcs
KA6050214 Centering support 1 pcs
C9993171A Shrinking hose RNF3000 12/4, transparent 0.2 m
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
C9996283C Bolt DIN 933 M5x20-8.8 6 pcs
C9996288 Bolt DIN 912 M6x70, A2 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 18 pcs
C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996503 Washer DIN 125 A2-5.3mm 10 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 20 pcs
C9996565 Washer DIN 9021-6.4mm VZ 16 pcs
C9997055 Nicopress oval sleeve 3.1-3.5 mm for 3.2mm cable 2 pcs
C9997062 Thimble 3 mm 4 pcs
C9997065N Steel rope 7x19 3.5 mm 10 m
C9997080 Turnbuckle Bluewave M6 2 pcs
C9997702W Compression Spring  D-282B 1 pcs



Chapter 6: Flight Control 267

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6061000 - RUDDER TRIM MECHANISM MOUNTING

KA6061000 - Rudder Trim Mechanism Mounting
Part 

Number Derscription Q-ty per 
ASSY

Unit

KA6061040 Bolt 1 pcs
KL6061100 Control Unit 1 pcs
KL6061030 Rocker in Assembly 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1 pcs

C9996334

C9996565

KA6061040

KL6061100
KL6061030



Chapter 6: Flight Control 268

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KL6061100 - CONTROL UNIT

KA6062102

Part 
Number Derscription Q-ty per 

ASSY
Unit

KL6061006 Lead Screw 1 pcs
KL6062101 Hub 1 pcs
KA6062102 Steering Wheel, Trim Control 1 pcs
KL6062107 Locking Bolt 1 pcs
KL6062103 Bush 1 pcs
KA3020032 Body, Bearing 1 pcs
KL6061021 Plate, Support 1 pcs
KL6061022 Beam, Support 1 pcs
C9996058 Bolt DIN 912 M6x20-8.8 1 pcs
C9996202 Bolt DIN 7991 M4x10-10,9 2 pcs
C9996512 Washer DIN 125 A2-6.4mm 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996602 Stainl. steel rivet A2 3.2x8 5 pcs
C9997001 Bearing GE 6 DO 1 pcs

C9996202

C9996512
C9996334

KL6062107

KL6062103

KA3020032

KL6061022

KL6061021

C9996602

C9997001

KL6062101

KL6061006
C9996058



Chapter 6: Flight Control 269

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  KL6061030 - ROCKER IN ASSEMBLY

KL6061010

Part 
Number Derscription Q-ty per 

ASSY
Unit

KL6061010 Rocker 1 pcs
KL6061031 Washer, Rocker 2 pcs
KL6061032 Pulley, Rocker 2 pcs
KL6061033 Bush, Pulley 2 pcs
KL6061034 Bolt 2 pcs
KA6061035 Bush 2 pcs
С9996502 Washer DIN 125 A2-4.3mm 4 pcs
С9996332 Self-locking nut DIN 985-M4, regular 2 pcs
С9996804 Pin SBB04x16 1 pcs
С9996806 Cotter pin DIN 94 1.6x16 1 pcs

С9996332
С9996502

KL6061031

KL6061032

KL6061033

KL6061034

KA6061035

С9996804

С9996806



Chapter 6: Flight Control 270

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 Trim Tab Control

KA6060003

KA6060006

KA6060007

KA6060010

KA6060008

C9996333

C9996503

C9996208K

KA6060020

KA6060000

C9997065F

KA6060004

KA6060009

C9996039

C9997006C

C9997010

C9997051
C9997060

C9996334

C9996503

C9996333
C9996503

C9996349

KA6060100



Chapter 6: Flight Control 271

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6060000 - Trim Tab Control
Part 

Number Derscription Q-ty per 
ASSY

Unit

KA6060003 Rod 1 pcs
KA6060004 Bush 2 pcs
KA6060006 Washer 1 pcs
KA6060007 Spring 1 pcs
KA6060008 Washer 1 pcs
KA6060009 Rod 1 pcs
KA6060010 Rod 2 pcs
KA6060020 Bolt 1 pcs
KA6060100 Rocker 1 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996208K Bolt DIN 7991 M5x25-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 13 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
С9996349 Hexagon nut DIN 934-M5-8 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 1 pcs
C9997006C Rod end bearing, ext. thread GA5 4 pcs
C9997010 Angle joint M 5 2 pcs

C9997051 Nicopress oval sleeve 1.5-1.7 mm 
for 1.6mm cable 2 pcs

C9997060 Thimble 2 mm 2 pcs
C9997065F Steel rope 1x19 1.5 mm 10 m



Chapter 6: Flight Control 272

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

 KA6060000-01 TRIM TAB CONTROL               FIRST S/N 06-09-28

KA6060007-01

KA6060010

KA6060040

C9996333

C9996503

C9996208K

KA6060020

KA6060100

KA6060003

KA6060040

C9997065D

KA6060004

KA6060009

KA6060013

C9997006C

C9997010

C9997051
C9997060

C9996334

C9996333
C9996503

C9996349

C9996333



Chapter 6: Flight Control 273

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

KA6060000-01 - Trim Tab Control

Part Number Derscription Q-ty per 
ASSY

Unit

KA6060003 Rod 1 pcs
KA6060004 Bush 1 pcs
KA6060007-01 Spring 1 pcs
KA6060009 Rod 1 pcs
KA6060010 Rod 2 pcs
KA6060013 Bolt M5x17 2 pcs
KA6060020 Bolt 1 pcs
KA6060040 Telescopic Guide 1 pcs
KA6060100 Rocker 1 pcs
C9996208K Bolt DIN 7991 M5x25-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 11 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
С9996349 Hexagon nut DIN 934-M5-8 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 3 pcs
C9997006C Rod end bearing, ext. thread GA5 4 pcs
C9997010 Angle joint M 5 2 pcs

C9997051 Nicopress oval sleeve 1.5-1.7 mm 
for 1.6mm cable 2 pcs

C9997060 Thimble 2 mm 2 pcs
C9997065D Steel rope 7x7 1.6 mm 9.4 m



Chapter 6: Flight Control 274

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

  C9997816B CABLE STOP

Part Number Derscription Q-ty per 
ASSY

Unit

C9997816B Cable stop 621.1-Z15.2 zk 2 pcs

C9997816B



Chapter 7: Systems 275

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

  CHAPTER 7: SYSTEMS

 Rescue System



Chapter 7: Systems 276

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7010000 - Rescue System

Part 
Number Description Q-ty per 

ASSY Unit

KB7010010 Support 1 pcs

KB7010015 Tube 1 pcs

KB7010101 Plate 2 pcs

KB7010102 Spacer 2 pcs

KB7010103 Spacer 2 pcs

KB7010201 Bracket 1 pcs

KA7010020 Hatch 1 pcs

C9996035 Bolt DIN 912 M5x16-8.8 4 pcs

C9996042 Bolt DIN 912 M5x45-8.8 2 pcs

C9996083 Bolt DIN 912 M8x60-8.8 2 pcs

C9996095 Bolt DIN 912 M10x50-8.8 2 pcs

C9996259B Bolt DIN 931 M6x35-8.8 2 pcs

C9996283 Bolt DIN 933 M5x16-8.8 2 pcs

C9996333 Self-locking nut DIN 985-M5, regular 4 pcs

C9996334 Self-locking nut DIN 985-M6, regular 2 pcs

C9996336 Self-locking nut DIN 985-M8, regular 2 pcs

C9996337 Self-locking nut DIN 985-M10, regular 2 pcs

C9996503 Washer DIN 125 A2-5.3mm 6 pcs

C9996504 Washer DIN 125 A2B-6.4mm 2 pcs

C9996505 Washer DIN 125 A-8.4mm VZ 2 pcs

C9996506 Washer DIN 125 A-10.5mm VZ 2 pcs

C9996563 Washer DIN 9021-5.3mm VZ 6 pcs

C9997727C TY-wraps CV-100 white 10 pcs

C9997829C Magnum ligh speed 1 pcs



Chapter 7: Systems 277

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7010001

BRS - 1350 HS                                                Maximum Take Off Weight up to 600 kg

Part Number Description Q-ty per 
ASSY Unit

C9997838 Bridle, Kevlar, B 145/120 C 1 pcs
 C9997839A Kevlar 10 B155/132C,132” 2 pcs

C9997833A
C9997838

 RESCUE SYSTEMS CONNECTION

Junkers (Hight Speed / Light Speed)  Maximum Take Off Weight up to 472.5 kg

Part Number Description Q-ty per 
ASSY Unit

KB7010001 Forward Harness Junkers 2 pcs
C9997833A Rear harness for rescue system Junkers 1 pcs

C9997839A

BRS - 5 UL4- 1050SP                            Maximum Take Off Weight up to 472.5 kg

Part Number Description Q-ty per 
ASSY Unit

C9997838 Bridle, Kevlar, B 145/120 C 1 pcs
 C9997839A Kevlar 10 B155/132C,132” 2 pcs



Chapter 7: Systems 278

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7010002

KB7010001

BRS - 5 UL4- 1050SP                                        From S/N 07-01-16

Part Number Description Q-ty per 
ASSY Unit

C9997838 Bridle, Kevlar, B 145/120 C 1 pcs
 C9997839G Kevlar bridle 144” 2 pcs
 C9997839H Kevlar bridle 102” 2 pcs

C9997839G

C9997833A
C9997838

Junkers (Hight Speed / Light Speed)

Part Number Description Q-ty per 
ASSY Unit

KB7010001 Forward Harness Junkers 2 pcs
KB7010002 Additional harness for rescue system Junkers 2 pcs
C9997833A Harness for rescue system Junkers 1 pcs

C9997839H

Maximum Take Off Weight up to 472.5 kg

ONLY FOR GERMAN, BELGAM, AUSTRIA



Chapter 7: Systems 279

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7010015 Tube 1 pcs
C9996259B Bolt DIN 931 M6x35-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997829C Junkers magnum ligh speed softpack 1 pcs

 PARACHUTE BAG

KB7010015

C9996259B

C9996504

C9997829C

C9996334



Chapter 7: Systems 280

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KA7010000 - INSTALLATION RESCUE SYSTEM BRS1050    FIRST S/N 07-02-18  

Part Number Description Q-ty per 
ASSY Unit

KA7010003 Bracket 1 pcs
KA7010004 Bolt 2 pcs
КВ7010010_6 Support of Rescue System 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997831B Rescue System BRS1050 1 set



Chapter 7: Systems 281

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KA7010000 - INSTALLATION OF THE PARACHUTE BAG   FIRST S/N 07-02-18  

KA7010004

C9997831B

Part Number Description Q-ty per 
ASSY Unit

KA7010003 Bracket 1 pcs
KA7010004 Bolt 2 pcs
КВ7010010_6 Support of Rescue System 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997831B Rescue System BRS1050 1 set

C9996504

C9996334 KA7010003

part of set C9997831B

КВ7010010_6



Chapter 7: Systems 282

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KA7010000 - INSTALLATION OF A ROCKET                    FIRST S/N 07-02-18  

part of set C9997831B

Part Number Description Q-ty per 
ASSY Unit

KA7010003 Bracket 1 pcs
C9997831B Rescue System BRS1050 1 set

KA7010003



Chapter 7: Systems 283

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KA7010000-02 - INSTALLATION RESCUE SYSTEM BRS1350HS     FIRST S/N 07-02-18  

Part Number Description Q-ty per 
ASSY Unit

КВ7010010_6 Support of Rescue System 1 pcs
C9997831C Rescue System BRS1350HS 1 set



Chapter 7: Systems 284

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 INSTALLATION RESCUE SYSTEM BRS1350HS                    FIRST S/N 07-02-18

Part Number Description Q-ty per 
ASSY Unit

КВ7010010_6 Support of Rescue System 1 pcs
C9997831C Rescue System BRS1350HS 1 set

КВ7010010_6

C9997831C

part of set C9997831C



Chapter 7: Systems 285

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7010201 Bracket 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 4 pcs

 HANDLE BRACKET

KB7010201

C9996035

C9996563



Chapter 7: Systems 286

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9996162

KB7010202

C9996503

C9996333

C9996035

Part 
Number Description Q-ty per 

ASSY Unit

KB7010201 Bracket 1 pcs
KB7010202 Covering Plate, Oute 1 pcs
KB7010203 Covering Plate, Inner 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 4 pcs
C9996162 Screw ISO 7380 M5x16 6 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs

KB7010201

KB7010203

HANDLE BRACKET                         FIRST S/N 05-07-15



Chapter 7: Systems 287

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9996162
KB7010202-01

C9996035

Part Number Description Q-ty per 
ASSY Unit

KB7010202-01 Covering Plate, Oute 1 pcs
KB7010203-01 Covering Plate, Inner 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996162 Screw ISO 7380 M5x16 6 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs

C9996503

C9996333

KB7010203-01



Chapter 7: Systems 288

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9996145B

Part Number Description Q-ty per 
ASSY Unit

C9997831B Rescue System BRS1050 1 set
C9997831C Rescue System BRS1350HS 1 set
C9996145B Bolt DIN7984 M6x16-A2 4 pcs
C9996334 Self-locking nut DIN985-M6 regular 4 pcs
C9996565 Washer DIN9021-6.4mm VZ 3 pcs
C9997798L Washer DIN125A-6.4mm 3 pcs

C9996565

C9996334

C9997798L

part of set C9997831B

 BRS RESCUE SYSTEM HANDLE INSTALLATION                 FIRST S/N 07-02-18  

part of set C9997831C



Chapter 7: Systems 289

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 HARNESS

Part 
Number Description Q-ty per 

ASSY Unit

KB7010101 Plate 2 pcs
KB7010102 Spacer 2 pcs
KB7010103 Spacer 2 pcs
C9996083 Bolt DIN 912 M8x60-8.8 2 pcs
C9996095 Bolt DIN 912 M10x50-8.8 2 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996337 Self-locking nut DIN 985-M10, regular 2 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 2 pcs
C9996506 Washer DIN 125 A-10.5mm VZ 2 pcs

C9996083

KB7010103

KB7010102

KB7010101

C9996095

C9996506

C9996505

C9996336

C9996337



Chapter 7: Systems 290

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 SQUIB

Part 
Number Description Q-ty per 

ASSY Unit

C9996284 Bolt DIN 933 M6x16-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs

C9996284

C9996334

C9996504



Chapter 7: Systems 291

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 FRAME

Part 
Number Description Q-ty per 

ASSY Unit

KB7010010 Rescue system support 1 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 4 pcs

KB7010010

C9996042

C9996563

C9996333

C9996283



Chapter 7: Systems 292

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

KB7010010_6 Rescue system support 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs

C9996035
C9996503

C9996333
C9996563

КВ7010010_6

C9996042

 INSTALLATION OF SUPPORT OF RESCUE SYSTEM           FIRST S/N 07-02-18



Chapter 7: Systems 293

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 Fuel System
FUEL SYSTEM, ENGLISH VERSION

KA7020002R
KA7020003
KA7020009
KA7020030R
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H

KA7020002L
KA7020003
KA7020009
KA7020030L
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H



Chapter 7: Systems 294

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KS7020000 - Fuel System, English Version

Part Number Description Q-ty per 
ASSY Unit

KA7020002L Cap plate 1 pcs
KA7020002R Cap plate 1 pcs
KA7020003 Connection pipe 4 pcs
KA7020008 Gascolator adapter 1 pcs
KA7020009 Rubber seal ring 2 pcs
KA7020030L Fuel intake 1 pcs
KA7020030R Fuel intake 1 pcs
KA7020051 Refill cap 2 pcs
KA7020052 Refill cap flange 2 pcs
KA7020053 Rubber seal ring 2 pcs
KA7020060 Vent 2 pcs
KA7020071 Hot protection plate 1 pcs
 KS7020100 Fuel valve drive 1 pcs
KS7020110 Fuel valve bracket 1 pcs
C9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.77 m
C9993184A Fuel tube DIN 73379, 7.5x13.0 3.18 m
C9993189G Fire protection hose, red 2.8 m
C9993194H PU hose 1/2” OD x 3/8” ID 0.4 m
C9996022 Bolt DIN 912 M3x25-8.8 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996040 Bolt DIN 912 M5x35-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 8 pcs
C9996309 Nut M10x1 2 pcs
C9996331 Self-locking nut DIN 985-M3, regular 1 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 14 pcs
C9996337 Self-locking nut DIN 985-M10, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 12 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9997257B Connector E-GET60-9-1/4-MS 2 pcs
C9997258G Connector F-Wek-1/4-MSv 2 pcs
C9997419F Fuel flow valve twin tank 1 pcs
C9997421 Gascolator 1 pcs
C9997715G Clamp 13 mm 6 pcs
C9997715H Clamp 14 mm 12 pcs
C9997730L O-Ring Material Viton 2 pcs
C9997731G Grommet 12 mm 2 pcs
C9997727C TY-wraps CV-100 white 10 pcs



Chapter 7: Systems 295

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 FUEL SYSTEM, GERMAN VERSION

KA7020002R
KA7020003
KA7020009
KA7020030R
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H

KA7020002L
KA7020003
KA7020009
KA7020030L
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H



Chapter 7: Systems 296

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7020000 Fuel System, German Version

Part Number Description Q-ty per 
ASSY Unit

KA7020002L Cap plate 1 pcs
KA7020002R Cap plate 1 pcs
KA7020003 Connection pipe 4 pcs
KB7020005 Handle 1 pcs
KB7020006 Support 1 pcs
KB7020007 Lever 1 pcs
KA7020008 Gascolator adapter 1 pcs
KA7020009 Rubber seal ring 2 pcs
KB7020010 Fuel valve rod 1 pcs
KB7020020 Fuel valve 1 pcs
KA7020030L Fuel intake 1 pcs
KA7020030R Fuel intake 1 pcs
KB7020042 Fuel valve bracket upper 2 pcs
KA7020051 Refill cap 2 pcs
KA7020052 Refill cap flange 2 pcs
KA7020053 Rubber seal ring 2 pcs
KA7020060 Vent 2 pcs
KA7020071 Hot protection plate 1 pcs
KB7020090 T-connection 1 pcs
C9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.77 m
C9993184A Fuel tube DIN 73379, 7.5x13.0 3.18 m
C9993189G Fire protection hose, red 2.2 m
C9993194H PU hose 1/2” OD x 3/8” ID 0.4 m
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996040 Bolt DIN 912 M5x35-8.8 2 pcs
C9996161 Screw ISO 7380 M5x12 3 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 9 pcs
C9996309 Nut M10x1 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular 14 pcs
C9996337 Self-locking nut DIN 985-M10, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 12 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9997010 Angle joint M 5 2 pcs
C9997257B Connector E-GET60-9-1/4-MS 4 pcs
C9997258G Connector F-Wek-1/4-MSv 2 pcs
C9997421 Gascolator 1 pcs
C9997715G Clamp 13 mm 6 pcs
C9997715H Clamp 14 mm 14 pcs
C9997720A Disposable clamp 13.8 mm 2 pcs
C9997727C TY-wraps CV-100 white 10 pcs
C9997730L O-Ring Material Viton 2 pcs
C9997731G Grommet 12 mm 2 pcs
C9997793 Fuel Filter WK 31/5 1 pcs



Chapter 7: Systems 297

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

KA7020002R Cap plate 1 pcs
KA7020003 Connection pipe 2 pcs
KA7020009 Rubber seal ring 1 pcs
KA7020030R Fuel intake 1 pcs
C9993184A Fuel tube DIN 73379, 7.5x13.0 0.09 m
C9993194H PU hose 1/2” OD x 3/8” ID 0.2 m
C9996309 Nut M10x1 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 6 pcs
C9997715G Clamp 13 mm 2 pcs
C9997715H Clamp 14 mm 2 pcs

  SIDE WING CAP

KA7020002R

KA7020030R

C9993184A

KA7020003

C9993194H

KA7020009

C9996334
C9997715G

C9997715H

C9996309

C9996504



Chapter 7: Systems 298

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7020051 Refill cap 1 pcs
KA7020052 Refill cap flange 1 pcs
KA7020053 Rubber seal ring 1 pcs
KA7020060 Vent 1 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9997730L O-Ring Material Viton 1 pcs

 KA7020052 - Tank Filler

C9996207

C9997730L

KA7020051

KA7020052

KA7020053

KA7020060

C9996334



Chapter 7: Systems 299

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KS7020100 Fuel valve drive 1 pcs
KS7020110 Fuel valve bracket 1 pcs
C9993184A Fuel tube DIN 73379, 7.5x13.0 1.2 m
C9996022 Bolt DIN 912 M3x25-8.8 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996331 Self-locking nut DIN 985-M3, regular 1 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9997419F Fuel flow valve twin tank 1 pcs
C9997715H Clamp 14 mm 5 pcs

  FUEL FLOWMETER & VALVE INSTALLATION, ENGLISH VERSION

C9997715H

KS7020100

C9996332

KS7020110
C9996331

C9996022

C9996025

C9993184A

C9996562

C9997419F



Chapter 7: Systems 300

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7020010 Fuel valve rod 1 pcs
KB7020020 Fuel valve 1 pcs
KB7020042 Fuel valve bracket upper 2 pcs
C9993184A Fuel tube DIN 73379, 7.5x13.0 1 m
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9997010 Angle joint M 5 1 pcs
C9997257B Connector E-GET60-9-1/4-MS 2 pcs
C9997715H Clamp 14 mm 2 pcs
C9997720A Disposable clamp 13.8 mm 2 pcs

 FUEL VALVE INSTALLATION, GERMAN VERSION

KB7020010

KB7020020

KB7020042

C9996025

C9996332

C9996333

C9996562

C9997010

C9997720A C9997257B

C9993184A

C9997715H



Chapter 7: Systems 301

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9993184A

KB7020010

KB7020020

C9996333

C9997257B

C9997813G
C9997715H

Part 
Number Description Q-ty per 

ASSY Unit

KB7020010 Fuel valve rod 1 pcs
KB7020020 Fuel valve 1 pcs
C9993184A Fuel tube DIN 73379, 7.5x13.0 1 m
C9993189G Fire protection hose, red 1 m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 2 pcs
C9997010 Angle joint M 5 1 pcs
C9997257B Connector E-GET60-9-1/4-MS 2 pcs
C9997715H Clamp 14 mm 2 pcs
C9997720A Disposable clamp 13.8 mm 2 pcs
C9997813G Fuel filter for flow meter 5/16 1 pcs

C9997720A

 FUEL VALVE INSTALLATION                    FIRST S/N 04-06-04

C9993189G

C9996025
C9996562
C9996332

C9997010



Chapter 7: Systems 302

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7020025

C9996332

C9993111A

KB7020021

KB7020024

KB7020023

KB7020022

 KB7020020_2 - FUEL VALVE INSTALLATION                    FIRST S/N 04-06-04

Part 
Number Description Q-ty per 

ASSY Unit

KB7020021 Fuel valve tip 1 pcs
KB7020022 Fuel valve, machining 1 pcs
KB7020023 Clamp 2 pcs
KB7020024 Plate 1 pcs
KB7020025 Bolt 1 pcs
C9996332 Self-locking nut DIN 985-M4, regular 5 pcs
C9996203 Bolt DIN 7991 M4x12-10,9 5 pcs
C9996502 Washer DIN 125 A2-4.3mm 4 pcs
C9993111A Perbunan gasoline-proof  rubber NBR 80 Gas, 1mm 0,005 m2

C9996502

C9996203



Chapter 7: Systems 303

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7020021 Fuel valve tip 1 pcs
C9996022 Bolt DIN 912 M3x25-8.8 1 pcs
C9996202 Bolt DIN 7991 M4x10-10,9 1 pcs
C9996332 Self-locking nut DIN 985-M4, regular 1 pcs
C9997419D Fuel valve K-MI-6400-1/4-22-II-MSV, 2/2 1 pcs

  KB7020020 - FUEL VALVE, GERMAN VERSION

C9996022

C9996202

C9996332

KB7020021

C9997419D



Chapter 7: Systems 304

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KS7020102 Reinforcement tube 1 pcs
KS7020105 Keeper plate 1 pcs
KS7020106 Stopper washer 1 pcs
KS7020107 Tip 2 pcs
KS7020108 Rod 1 pcs
C9996022 Bolt DIN 912 M3x25-8.8 2 pcs
C9996331 Self-locking nut DIN 985-M3, regular 2 pcs
C9996608 Stainl. steel rivet A2 3.2x6 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
C9997702G Compression spring 1x12x60 zinc plated 1 pcs

  KS7020100 - FUEL VALVE DRIVE ROD, ENGLISH VERSION

C9996608

C9996650

KS7020105

KS7020107

KS7020108

C9996331

C9997702G

KS7020106

C9996022



Chapter 7: Systems 305

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7020090 T-connection 1 pcs
C9997715H Clamp 14 mm 3 pcs
C9997731G Grommet 12 mm 1 pcs
C9997727C TY-wraps CV-100 white 2 pcs
C9993184A Fuel tube DIN 73379, 7.5x13.0 1 m
C9993189G Fire protection hose, red 0.8 m
C9997731G Grommet 12 mm 1 pcs

 KB7020090 - T-CONNECTION

C9993189G

KB7020090

C9997715H

C9997731G

C9997727C

C9993184A



Chapter 7: Systems 306

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7020008 Gascolator adapter 1 pcs
KA7020071 Hot protection plate 1 pcs
C9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.77 m
C9993184A Fuel tube DIN 73379, 7.5x13.0 1 m
C9993189G Fire protection hose, red 1.4 m
C9996040 Bolt DIN 912 M5x35-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996337 Self-locking nut DIN 985-M10, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9997257B Connector E-GET60-9-1/4-MS 2 pcs
C9997258G Connector F-Wek-1/4-MSv 2 pcs
C9997421 Gascolator 1 pcs
C9997720 Clamp 6 pcs

 KA7020008 - GASCOLATOR ADAPTER

KA7020008

KA7020071

C9993184A

C9993189G

C9996040

C9996333

C9996337

C9996503

C9997257B

C9997421

KA7020041

C9997258G

C9997720



Chapter 7: Systems 307

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993184A Fuel tube DIN 73379, 7.5x13.0
C9993189G Fire protection hose, red
C9997715H Clamp 14 mm 1 pcs

 FUEL LINE CONNECTION

C9993189G

C9993184A C9997715H



Chapter 7: Systems 308

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9997793 Fuel Filter WK 31/5 1 pcs
C9997715H Clamp 14 mm 2 pcs

 C9997793 - FUEL FILTER

C9997793

C9997715H



Chapter 7: Systems 309

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7020005 Handle 1 pcs
KB7020006 Support 1 pcs
KB7020007 Lever 1 pcs
C9996161 Screw ISO 7380 M5x12 3 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9997010 Angle joint M 5 1 pcs

 FUEL VALVE HARD ASSEMBLY

KB7020005

KB7020006

KB7020007

C9996161

C9996207

C9996333

C9997010



Chapter 7: Systems 310

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993184A Fuel tube DIN 73379, 7.5x13.0
C9993189G Fire protection hose, red
C9997720 Clamp 1 pcs
C9997731G Grommet 12 mm 1 pcs

  FUEL LINE & GROMMET

C9993184A C9993189G

C9997720
C9997731G



Chapter 7: Systems 311

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993183 Fuel line DIN 73379 E 5.5x11.5 black
C9993189G Fire protection hose, red
C9997715G Clamp 13 mm 1 pcs

 BACK UP FUEL LINE

C9993183

C9993189G

C9997715H



Chapter 7: Systems 312

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 Brake System



Chapter 7: Systems 313

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KS7030000 - Brake system
Part 

Number Description Q-ty per 
ASSY Unit

KA7030001 Bush 1 pcs
KA7030003 Brake disk 2 pcs
KA7030004 Spring 4 pcs
KA7030010 Pin 1 pcs
KA7030020 Rod 1 pcs
KA7030100 Brake cylinder 1 pcs
KA6010010 Covering plate in assembly 1 pcs
C9993184A Fuel tube DIN 73379, 7.5x3.0 0.04 m
C9993190H PTFE tube 6x1 1 m
C9993193B PVC hose 8x2mm 0.1 m
C9996037 Bolt DIN 912 M5x20-8.8 1 pcs
C9996053 Bolt DIN 912 M6x10-8.8 2 pcs
C9996283C Bolt DIN 933 M5x20-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 3 pcs
C9996503 Washer DIN 125 A2-5.3mm 1 pcs
C9996565 Washer DIN 9021-6.4mm VZ 3 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
C9997006C Rod end bearing, ext. thread GA5 1 pcs
C9997205Q T fittings 1 pcs
C9997205R 6x4 nylon tube 2.6 m
C9997205T Oil Mil-H-5606, 0.5 l 0.5 l
C9997417E Fuel L-adapter A-Wek-6/4-1/8-MSv 4 pcs
C9997715K Disposable clamp 15.5 mm 1 pcs
C9997721 Disposable clamp 14.5 mm 1 pcs
C9997731E Grommet 10 mm 2 pcs



Chapter 7: Systems 314

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KA7030100 - MASTER BRAKE CYLINDER

Part 
Number Description

Q-ty 
per 

ASSY
Unit

KA7030020 Rod 1 pcs
KA7030100 Brake cylinder 1 pcs
C9996037 Bolt DIN 912 M5x20-8.8 1 pcs
C9996283C Bolt DIN 933 M5x20-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 3 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9997006C Rod end bearing, ext. thread GA5 1 pcs

C9996333

KA7030020

KA7030100 C9996037

C9996283C

C9996503

C9997006C



Chapter 7: Systems 315

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

KA6010001 Covering plate 1 pcs
C9996161 Screw ISO 7380 M5x12 4 pcs

 KA6010010 - ACCESS PANEL

C9996161 KA6010001



Chapter 7: Systems 316

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 MASTER BRAKE CYLINDER & PIN INSTALLATION

Part 
Number Description Q-ty per 

ASSY Unit

KA7030010 Pin 1 pcs
KA6050011 Support 1 pcs
C9996053 Bolt DIN 912 M6x10-8.8 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 3 pcs
C9997417E Fuel L-adapter A-Wek-6/4-1/8-MSv 2 pcs
C9993190H PTFE tube 6x1 1 m
C9997205R 6x4 nylon tube 2.6 m

KA7030010

C9996053
C9996565

C9993190H

C9997205R

C9997417E

KA6050011



Chapter 7: Systems 317

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 MASTER BRAKE CYLINDER & PIN INSTALLATION_2

Part 
Number Description Q-ty per 

ASSY Unit

KA7030010 Pin 1 pcs
C9997419A Fuel valve K-MI-561-1/8-22-II-MSV 1 pcs
C9993190H PTFE tube 4.0x6.0mm 1 pcs
C9997257E Connector A-Lek-6/4-1/8MSv 1 pcs
C9997417E L-adapter, conic A-Wek-6/4-1/8-MSv 3 pcs
C9997257D Check valve L-RV6-11-1/8-MSv 1 pcs
C9997258H Connector A-TV-6/4-MSv 2 pcs
C9997205R 6x4 nylon tube 1 pcs
C9997205N Straight fitting 6x4 2 pcs
C999565 Washer DIN 9021-6.4mm VZ 2 pcs
C9996053 Bolt DIN 912 M6X10-8.8 2 pcs
KA7030100 Brake cylinder 1 pcs

C9996053

C9997258H

C9997257D

KA7030010

C9996565

C9997205R
C9993190H

C9997417E

C9997419A

KA7030100

C9997257E

C9997205N



Chapter 7: Systems 318

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

C9997205Q T fitting 1 pcs
C9997205R 6x4 nylon tube 2.6 m
C9997731E Grommet 10 mm 2 pcs

 OUTLET BRANCH & BRANCH INSTALLATION IN STREAM DISTRIBUTOR

C9997205Q

C9997731E

C9997205R



Chapter 7: Systems 319

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7030010 Pin 1 pcs
KA7030100 Brake cylinder 1 pcs
C9997208N Joint FT0307 3 pcs
C9997208O Hose with fitting L= 250 1 pcs
C9997208P Hose with fitting L= 525 1 pcs
C9997208Q Hose with fitting L= 150 1 pcs
C9997208U Hose with fitting L= 180 1 pcs
C9997208V Hose with fittings L=110 1 pcs
C9997208W Hose with fittings L=1000 2 pcs
C9997208T T-connection 2 set
C9997208T Plug fitting 1 set
C9997208T Plug fitting 3 set
С9997257K Check Valve ATR DN04 1/8’’ F-F 1 pcs
C9997417E L-adapter, conic A-Wek-6/4-1/8-MSv 3 pcs
C9997419A Fuel valve K-MI-561-1/8-22-II-MSV 1 pcs
C9993190H PTFE tube 4.0x6.0mm 1 pcs
C9996053 Bolt DIN 912 M6X10-8.8 2 pcs
C999565 Washer DIN 9021-6.4mm VZ 2 pcs

KA7030100

C9997419A

C9997417E KA7030010

C9996053

C9996565

C9997208U

C9993190H

C9997208V

C9997208W
С9997257K

 MASTER BRAKE CYLINDER & PIN INSTALLATION-2             FIRST S/N 07-05-01

C9997208P

C9997208O

C9997208Q

C9997208T

C9997208T
C9997208N

C9997208T



Chapter 7: Systems 320

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9997208V

С9997257K

  CHECK VALVE, INSTALLATION

C9997208Q

C9997208N

Part 
Number Description Q-ty per 

ASSY Unit

C9997208N Joint FT0307 3 pcs
C9997208Q Hose with fitting L= 150 1 pcs
C9997208V Hose with fittings L=110 1 pcs
C9997208T Washer 10mm 11 set

C9997208T



Chapter 7: Systems 321

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

  C9997793 - FUEL FILTER INSTALLATION

Part 
Number Description Q-ty per 

ASSY Unit

C9993184A Fuel tube DIN 73379, 7.5x3.0 0.04 m
C9993190H PTFE tube 6x1 1 m
C9997715K Disposable clamp 15.5 mm 1 pcs
C9997721 Disposable clamp 14.5 mm 1 pcs
C9997793 Fuel Filter WK 31/5 1 pcs
C9997727C TY-wraps CV-100 white 2 pcs
C9993193B PVC hose 8x2mm 0.02 m

C9993184A

C9997715K

C9997721

C9997793

C9997727C

C9993193B

C9993190H



Chapter 7: Systems 322

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

C9993193B PVC hose 8x2mm 0.224 m
C9997731E Grommet 10 mm 2 m

Part Number Description Q-ty per 
ASSY Unit

C9997206 Caliper drain valve 1 pcs
C9997417E Fuel L-adapter A-Wek-6/4-1/8-MSv 4 pcs

 BRANCH INSTALLATION

C9997206

C9997417E

C9993193B

C9997731E



Chapter 7: Systems 323

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 Heating & Ventilation System
KS7040000 - HEATING & VENTILATION SYSTEM, ENGLISH VERSION

Part 
Number Description Q-ty per 

ASSY Unit

KA7040003 Bracket 1 pcs
KA7040004 Clamp 1 pcs
KS7040010 Rod indexing mechanism 1 pcs
KA7040100 Air heater 1 pcs
KA7040200 Thermic choke 1 pcs
C9993111B Perbunan gasoline-proof rubber NBR 80 Gas, 2mm 0.05 sqm
C9993188 AERODUCT tube CEET-7 1-3/4 ID 1.3 m
C9993190H PTFE tube 6x1 0.65 m
C9996207 Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283C Bolt DIN 933 M5x20-8.8 4 pcs
C9996763A Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 4 pcs
C9997056E Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B Steel rope 7x7 1 mm 0.75 m
C9997703B Spring 0,5x5,0x25,0 1 pcs
C9997723 Clamp 40-60 3 pcs
C9997816C Cable stop 1806-Z ni 1 pcs



Chapter 7: Systems 324

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7040002 Tap 2 pcs
KA7040003 Bracket 1 pcs
KA7040004 Clamp 1 pcs
KB7040010 Rod indexing mechanism 1 pcs
KA7040100 Air heater 1 pcs
KA7040200 Thermic choke 1 pcs
KA7040300 Air mixer 1 pcs
KA7040400 Air branch canal 1 pcs
C9993111B Perbunan gasoline-proof rubber NBR 80 Gas, 2mm 0.05 sqm
C9993188 AERODUCT tube CEET-7 1-3/4 ID 1.5 m
C9993190H PTFE tube 6x1 1.3 m
C9996207 Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283C Bolt DIN 933 M5x20-8.8 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 4 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
C9996763A Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 4 pcs
C9997056E Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B Steel rope 7x7 1 mm 1.5 m
C9997703B Spring 0,5x5,0x25,0 1 pcs
C9997723 Clamp 40-60 6 pcs
C9997816C Cable stop 1806-Z ni 1 pcs

 KB7040000 - HEATING & VENTILATION SYSTEM, GERMAN VERSION



Chapter 7: Systems 325

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KS704010 - ROD INDEXING MECHANISM, ENGLISH VERSION

KS704010 - ROD INDEXING MECHANISM, GERMAN VERSION

Part 
Number Description Q-ty per 

ASSY Unit

KS7040023 Body 1 pcs
KA7040020 Rod 1 pcs
KA7040021 Grip 1 pcs
C9996161 Screw ISO 7380 M5x12 2 pcs
C9996025 Bolt DIN 912 M4x16-8.8 1 pcs

Part 
Number Description Q-ty per 

ASSY Unit

KB7040023 Body 1 pcs
KB7040024 Washer 2 pcs
KA7040020 Rod 2 pcs
C9996808 Cotter pin DIN 94 2x25 2 pcs
C9997702F Compression spring 1x10x32 zinc plated 1 pcs

KS7040023

C9996025

KA7040021

KA7040020

C9996161

KB7040024

C9996808

C9997702F

KA7040020

KS7040023



Chapter 7: Systems 326

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA5020500 Muffler with exhaust pipe 1 pcs
KA7040101 Air heater skin 1 pcs
KA7040103 Fresh-air intake 1 pcs
KA7040104 Cover plate 1 pcs
KA7040110 Flange 1 pcs
C9997726 Turnbuckle 2 pcs
C9997710A Clamp band 8mm 1.2 m
C9996650 Stainl. steel rivet A2 4x7.5 13 pcs

 KA7040100 - AIR HEATER

KA5020500

KA7040101

KA7040110

C9997726 C9997710A

C9996650

KA7040103

KA7040104



Chapter 7: Systems 327

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KU7040120

C9997726

C9997710A

C9996650

KA7040103

KA7040104

KA7040110

Part 
Number Description Q-ty per 

ASSY Unit

KA5020500 Muffler with exhaust pipe 1 pcs
KU7040120 Skin, Air Heater, Assembling 1 pcs
KA7040103 Fresh-air intake 1 pcs
KA7040104 Cover plate 1 pcs
KA7040110 Flange 1 pcs
C9997726 Turnbuckle 2 pcs
C9997710A Clamp band 8mm 1.2 m
C9996650 Stainl. steel rivet A2 4x7.5 13 pcs

 KU7040100 - AIR HEATER, USA, CANADA, SCANDINAV VERSION      FIRST S/N 05-10-12

KA5020500



Chapter 7: Systems 328

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993111B Perbunan gasoline-proof rubber NBR 80 Gas, 2mm 0.05 sqm
C9996763A Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 4 pcs

 C9993111B - RUBBER

C9993111BC9996763A



Chapter 7: Systems 329

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993188 AERODUCT tube CEET-7 1-3/4 ID 0.65 m
C9997723 Clamp 40-60 2 pcs

 C9993188 - AERODUCT TUBE CEET-7

C9997723 C9993188



Chapter 7: Systems 330

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7040003 Bracket 1 pcs
KA7040004 Clamp 1 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283C Bolt DIN 933 M5x20-8.8 4 pcs

 KA7040003 - BRACKETS

KA7040003

KA7040004

C9996207

C9996283C



Chapter 7: Systems 331

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7040200 Thermic choke 1 pcs
C9993190H PTFE tube 6x1 0.65 m
C9997065B Steel rope 7x7 1 mm 0.75 m
C9997703B Spring 0,5x5,0x25,0 1 pcs
C9997723 Clamp 40-60 1 pcs
C9997816C Cable stop 1806-Z ni 1 pcs

 KA7040200 - THERMIC CHOKE CONNECTION

KA7040200

C9993190H C9997065B

C9997703B

C9997723

C9997816C



Chapter 7: Systems 332

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9997056E Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B Steel rope 7x7 1 mm m

 C9997065B - CONTROL ROD

C9997056E

C9997065B



Chapter 7: Systems 333

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7040300 Air mixer 1 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs

 KA7040300 - AIR MIXER 

KA7040300

C9996650



Chapter 7: Systems 334

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7040002 Tap 2 pcs
KA7040400 Air branch canal 1 pcs
C9993188 AERODUCT tube CEET-7 1-3/4 ID 0.2 m
C9997723 Clamp 40-60 2 pcs

 KA7040400 - AIR BRANCH CANAL

KA7040002KA7040400 C9993188

C9997723



Chapter 7: Systems 335

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7040005 Pin 1 pcs
KA7040006 Washer 2 pcs
KA7040040 Vent, Assembling 2 pcs
KB7040400 Air Terminal Unit 1 pcs
C9996159C Screw DIN 7380 10.9 M4x20 2 pcs
C9997723 Clamp 40-60 2 pcs

KA7040005

KA7040006

C9996159C

C9997723

KB7040400

KA7040040

C9993188

 KB7040400 - AIR TERMINAL UNIT



Chapter 7: Systems 336

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993188 AERODUCT tube CEET-7 1-3/4 ID 0.65 m
C9997723 Clamp 40-60 2 pcs

 C9993188 - HOSE NW 50MM

C9993188 C9997723



Chapter 7: Systems 337

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 Electric System



Chapter 7: Systems 338

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KS7050000 - ELECTRIC SYSTEM, ENGLISH VERSION

 KB7050000 - ELECTRIC SYSTEM, GERMAN VERSION



Chapter 7: Systems 339

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KS7050000 - Electric System, English Version
Part 

Number Description Q-ty per 
ASSY Unit

C9993172E Shrinking hose 9.6-4.8 1.4 m
C9993172F Shrinking hose 6.4-3.2 2.5 m
C9993172H Shrinking hose 3.2-1.6 1.45 m
C9993189G Fire protection hose, red 0.06 m
C9993190H PTFE tube 6x1 0.2 m
C9993192B Fitcoflex 10 black 4 pcs
C9993192C Spiralband T50N-C 0.6 m
C9993197 Crimped hose NW19 black 0.5 m
C9993365 Electrical wire AWG22 38.58 m
C9993366 Electrical wire AWG20 10.3 m
C9993367 Electrical wire AWG14 3.78 m
C9993368 Electrical wire AWG12 2.9 m
C9993369 Electrical wire AWG08 2.35 m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996059 Bolt DIN 912 M6x30-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 6 pcs
C9996284B Bolt DIN 933 M6x20-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996364 Cap for nut M6 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 9 pcs

Continue on next page ►



Chapter 7: Systems 340

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KS7050000 - Electric System, English Version
Part 

Number Description Q-ty per 
ASSY Unit

C9996563 Washer DIN 9021-5.3mm VZ 6 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9997105 Cable lable 2.4 2 sheet
C9997106 Cable lable 3.5 1 sheet
C9997107 Cable lable 4.2 1 sheet
C9997108 Cable lable 5.5 1 sheet
C9997127 Ring type terminal blue 910 2 8 pcs
C9997127G Ring type terminal blue 909 2 2 pcs
C9997128 Ring type terminal blue 908 2 7 pcs
C9997128G Plug flat full iso., red 905 11 7 pcs
C9997128H Plug flat full iso., blue 905 22 6 pcs
C9997129 Tongue round M4 red 901 1 3 pcs
C9997129G Double plug flat blue 943 2 10 pcs
C9997131 Ball plug red 946 1 10 pcs
C9997133R Ring plug-bush 921 9 11 pcs
C9997134 Ring plug-bush red 947 1 12 pcs
C9997180 Battery Cyclon 1 pcs
C9997187B Capacitor 22000-25V 1 pcs
C9997187G Flat plug 6.3 mm 1-2.5 sqmm 2 pcs
C9997727C TY-wraps CV-100 white 10 pcs
C9997731E Grommet 10 mm 1 pcs
C9997788A Control panel 12V, 3A 1 pcs
C9997791A Rectifier Ducati 343620 1 pcs



Chapter 7: Systems 341

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7050000 - German Version
Part 

Number Description Q-ty per 
ASSY Unit

C9993172E Shrinking hose 9.6-4.8 1.4 m
C9993172F Shrinking hose 6.4-3.2 2.5 m
C9993172H Shrinking hose 3.2-1.6 1.45 m
C9993189G Fire protection hose, red 0.06 m
C9993190H PTFE tube 6x1 0.2 m
C9993192B Fitcoflex 10 black 4 pcs
C9993192C Spiralband T50N-C 0.6 m
C9993365 Electrical wire AWG22 48.58 m
C9993366 Electrical wire AWG20 14.1 m
C9993367 Electrical wire AWG14 3.78 m
C9993368 Electrical wire AWG12 4.1 m
C9993369 Electrical wire AWG08 2.35 m
C9996025 Bolt DIN 912 M4x16-8.8 8 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996059 Bolt DIN 912 M6x30-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 6 pcs
C9996284B Bolt DIN 933 M6x20-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 9 pcs
C9996364 Cap for nut M6 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 9 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 8 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9997105 Cable lable 2.4 2 sheet
C9997106 Cable lable 3.5 1 sheet

Continue on next page ►



Chapter 7: Systems 342

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KB7050000 - German Version
Part 

Number Description Q-ty per 
ASSY Unit

C9997107 Cable lable 4.2 1 sheet
C9997108 Cable lable 5.5 1 sheet
C9997127 Ring type terminal blue 910 2 8 pcs
C9997127G Ring type terminal blue 909 2 2 pcs
C9997128 Ring type terminal blue 908 2 7 pcs
C9997128G Plug flat full iso., red 905 11 10 pcs
C9997128H Plug flat full iso., blue 905 22 7 pcs
C9997129 Tongue round M4 red 901 1 3 pcs
C9997129G Double plug flat blue 943 2 11 pcs
C9997131 Ball plug red 946 1 10 pcs
C9997133R Ring plug-bush 921 9 11 pcs
C9997134 Ring plug-bush red 947 1 12 pcs
C9997136G Plug case 4pol., 2.8 mm 2 pcs
C9997136H Thimble case 4pol., 2.8 mm 2 pcs
C9997180 Battery Cyclon 1 pcs
C9997187B Capacitor 22000-25V 1 pcs
C9997187G Flat plug 6.3 mm 1-2.5 sqmm 10 pcs
C9997187H Flat thimble 6.3 mm 1-2.5 sqmm 8 pcs
C9997727C TY-wraps CV-100 white 10 pcs
C9997728A Clamp PLWP50SC-D30 10 pcs
C9997731B Grommet 4 mm 3 pcs
C9997731E Grommet 10 mm 2 pcs
C9997788A Control panel 12V, 3A 1 pcs
C9997791A Rectifier Ducati 343620 1 pcs



Chapter 7: Systems 343

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9996283 Bolt DIN 933 M5x16-8.8 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 4 pcs
C9997180 Battery Cyclon 1 pcs

C9996283

C9996333

C9996503C9996563

C9997180

  KA7050200 - BATTERY INSTALLATION



Chapter 7: Systems 344

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9997180AC9996283A

C9996563

C9993369

Part 
Number Description Q-ty per 

ASSY Unit

KB7050210 Bracket, Battery 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 8 pcs
C9997180A Battery Powersafe SBS 8 1 pcs
C9996283A Bolt DIN 933 M5x12-8.8 4 pcs
C9993369 Electrical wire AWG08 0,5 m

C9996333 KB7050210

   KB7050200 - BATTERY INSTALLATION



Chapter 7: Systems 345

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9993189G Fire protection hose, red 0.06 m
C9997187B Capacitor 22000-25V 1 pcs
C9997187G Flat plug 6.3 mm 1-2.5 sqmm 2 pcs
C9997727C TY-wraps CV-100 white 2 pcs

 C9997187B - CAPACITOR INSTALLATION

C9993189G

C9997187G

C9997727CC9997187B



Chapter 7: Systems 346

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

First S/N 04-04-02
Part 

Number Description Q-ty per 
ASSY Unit

C9993190H PTFE tube 6x1 0.2 m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9997788D Control panel 12V, 10A 1 pcs

 C9997788A - CONTROL PANEL

C9996025

C9997788A

C9993190H

Part 
Number Description Q-ty per 

ASSY Unit

C9993190H PTFE tube 6x1 0.2 m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9997788A Control panel 12V, 3A 1 pcs

C9997788D



Chapter 7: Systems 347

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9996159A

KA7050024-02
C9996332

Part Number Description Q-ty per 
ASSY Unit

KB7050020_1 Discrete Flap Control 1 pcs
KA7050024-02 Suport 1 pcs
KB7050026 Grip 1 pcs
C9996159A Bolt DIN 7380 M4x30 VZ 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 2 pcs
C9997198D Switch 1x12 1 pcs

 DISCRETE FLAP CONTROL, ASSEMBLING

KB7050026

C9997198D

KB7050020_1



Chapter 7: Systems 348

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 MOUNTING DYNON AND SENSORS

Part Number Description Q-ty per 
ASSY Unit

C9996162B Bolt DIN 7380 M3x10 8 pcs
C9996331 Self-locking nut DIN 985-M3, regular 8 pcs
C9997455N EFIS-D100 Flight Information System 1 pcs
C9997455R Packaged EMS D120 Engine Monitoring System 1 pcs

C9996331

C9996162B



Chapter 7: Systems 349

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 KA1081950 - FANS, DYNON, MOUNTING

C9996257M

Part Number Description Q-ty per 
ASSY Unit

KA1081951 Bush 8 pcs
C9996257M Bolt M4x20 DIN 7380 8 pcs
C9996332 Self-locking nut DIN 985-M4, regular 8 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 32 pcs
C9997731D Grommet 6 mm 8 pcs
C9999186 Fan DC 3412 NHH-379 2 pcs
C9999186B Protection grate LZ23-2 2 pcs

C9999186B

C9997731D

C9999186

C9996562

C9996332

KA1081951



Chapter 7: Systems 350

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 DAMPING, FUEL PRESSURE SENSOR, MOUNTING

C9996563

C9996035
C9996333

C9997712B

C9997456D

C9993189F

C9993184С

KB7020004

C9997813F

C9997813H

C9993189F

C9993184С

C9997720

C9997720



Chapter 7: Systems 351

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

KB7020004 Adapter 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 1 pcs
C9993184С Fuel tube 5.5mm 0.9 m
C9993189F 624 & AE102-14 Firesleeves 0.9 m
C9993189H Fire protection hose, 47,75mm AE 102-30 0.20 m
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9996563 Washer DIN 9021-5.3mm VZ 1 pcs
C9997456D Fuel pressure sensor 1 pcs
C9997712B Clamp 40mm 1 pcs
C9997813F Floscan pulsation damper kit, lo capacity 1 pcs
C9997813H Straigt brass fitting, 1/4’’ NPT x 5/16 barb 2 pcs
C9997720 Clamp 6 pcs



Chapter 7: Systems 352

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 SENSOR OF COMPASS AND OAT SENSOR FOR DYNON, INSTALLATION

KA7080111-02
C9996025C

C9996221H

C9997455B

C9996332A

C9997455G

KA7080112-02

KA2020001

C9996289E



Chapter 7: Systems 353

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part Number Description Q-ty per 
ASSY Unit

KA2020001 Cap 1 pcs
KA7080111-02 Bracket, Compass EDC-D10A 1 pcs
KA7080112-02 Nut M4 4 pcs
C9996025C Bolt DIN 912 M4x10 A2 2 pcs
C9996221H Bolt DIN933-M4x50, A2 4 pcs
C9996289E Screw DIN 7982-3.5x19 4 pcs
C9996332A Self-locking nut DIN 985-M4, regular 8 pcs
C9997455B EDC-D10A-Remote Compass 1 pcs
C9997455G OAT Sensor 1 pcs



Chapter 7: Systems 354

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 INSTALLATION PITOT TUBE

C9997455Q

Part Number Description Q-ty per 
ASSY Unit

C9997455Q Unheated AOA Pitot-Boom Mount 1 pcs

Skin, Wing, Right



Chapter 7: Systems 355

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs

 GENERATOR

C9996334 C9996504



Chapter 7: Systems 356

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9996284B Bolt DIN 933 M6x20-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs
C9997791A Rectifier Ducati 343620 1 pcs

 C9997791A - DUCATI

C9996284B

C9997791A

C9996565

C9996504

C9996334



Chapter 7: Systems 357

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9996059 Bolt DIN 912 M6x30-8.8 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs

 GROUND 1

C9996059

C9996334

C9996504



Chapter 7: Systems 358

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9996059 Bolt DIN 912 M6x30-8.8 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs

 GROUND 2

C9996059

C9996565 C9996334C9996504



Chapter 7: Systems 359

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 C9997494 - STARTER RELAY

Part 
Number Description Q-ty per 

ASSY Unit

C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996364 Cap for nut M6 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs

C9996283 C9996563

C9996333C9996503

C9996364C9996334

C9996504



Chapter 7: Systems 360

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 STROBOBOX

Strobobox, Strobolight Quick Connection, Underfin Light, Wing Light
Part 

Number Description Q-ty per 
ASSY Unit

C9993365 Electrical wire AWG22 6 m
C9996025 Bolt DIN 912 M4x16-8.8 6 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
C9997128G Plug flat full iso., red 905 11 1 pcs
C9997129G Double plug flat blue 943 2 1 pcs
C9997136G Plug case 4pol., 2.8 mm 2 pcs
C9997136H Thimble case 4pol., 2.8 mm 2 pcs
C9997187G Flat plug 6.3 mm 1-2.5 sqmm 8 pcs

C9996035
C9996563

C9993365



Chapter 7: Systems 361

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9997136GC9997136H

 LOFT WING POSITION LIGHT CONNECTION

C9997134
C9997131



Chapter 7: Systems 362

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

С9996026

С9996026

С9996210
С9996210

С9997159L

С9997159M

С9997159K

 STROBE LIGHT MOUNTING                  FIRST S/N 06-02-04

Part 
Number Description Q-ty per 

ASSY Unit

С9997159L ACL-RED 1 m
С9997159K Tail Light 1 pcs
С9997159M Positions -Lamps  Red/Green 2 set
С9996026 Bolt DIN 912 M4x20-8.8 4 pcs
С9996210 Bolt DIN 7991 M5x40 A2-70 2 pcs

С9997159M

Tail light
ACL-red

WING LIGHT

Wing, Right

Wing, Left



Chapter 7: Systems 363

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

KA7053102 

 KA7053100 - LIGHT, LANDING, MOUNTING

Part 
Number Description Q-ty per 

ASSY Unit

KA7053102 Plate 1 pcs
KA7053103 Cover 1 pcs
KA7053104 Spring 2 pcs
KA7053105 Bolt 2 pcs
KA7053109 Plate 1 pcs
С9997702C Compression spring 1x8x28.5x8.5 2 pcs
С9996025 Bolt DIN 912 M4x16-8.8 4 pcs
С9996167 Bolt DIN 912 M3x8-8.8 2 pcs
C9996331 Self-locking nut DIN 985-M3, regular 2 pcs
С9996333 Self-locking nut DIN 985-M5, regular 4 pcs
С9996502 Washer DIN 125 A2-4.3mm 4 pcs
С9996563A Washer DIN 9021-5.3mm  A4 4 pcs
С9997131 Ball plug red 946 1 2 pcs
C9997173 Alluminium Reflector Lamp 100W, Halogen 1 pcs
C9997173A Socket  for Alluminium Reflector Lamp 1 pcs
С9997703B Spring  0,5x5,0x25,0 2 pcs

KA7053103

С9997702C

С9996333

С9996563A

KA7053109

С9997131С9996502

С9996167

С9996025 С9997703B

KA7053105

C9996331

C9997173A

C9997173

KA7053104



Chapter 7: Systems 364

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7053140 Lighting Unit 1 pcs
KA7053171 Holder of LED 1 pcs
С9996162 Screw ISO 7380 M5x16 1 pcs
С9996333 Self-locking nut DIN 985-M5, regular 1 pcs
С9997181F LED 5mm “ red” 3600mcd 1 pcs

 KA7053170 - LIGHTING OF FUEL INDICATOR

С9997181F KA7053140

KA7053171

С9996162

С9996333



Chapter 7: Systems 365

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

C9997428C

Part 
Number Description Q-ty per 

ASSY Unit

C9997428C Lamp 12V/5W 1 pcs

COCKPIT LIGHT



Chapter 7: Systems 366

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9996159A Bolt DIN 7380 M4x30 VZ 4 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996502 Washer DIN 125 A2-4.3mm 4 pcs

C9997772P Bezel Light  for 3 1/8” El  Instruments, white, 
none cut-out 1 pcs

C9997772Q Bezel Light  for 3 1/8” El  Instruments, white, 
Single (Rotate for Left/Right) 1 pcs

C9997772R Bezel Light  for 2 1/4” El  Instruments, white, 
none cut-out 2 pcs

BLOCK, LIGHTING, INSTRUMENTS

C9996502

C9996332

C9997772R

C9997772Q
C9997772P

C9996159A



Chapter 7: Systems 367

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 Air Pressure System

Part 
Number Description Q-ty per 

ASSY Unit

KA7070001 Pitot tube 1 pcs
KA7070010 Plate 1 pcs
KS7070101 Flange 1 pcs
KS7070102 Nut 1 pcs
KS7070103 Washer 1 pcs
KS7070104 Sealing washer 1 pcs
С9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.1 m
С9993190H PTFE tube 6x1 7.8 m
С9996161 Screw ISO 7380 M5x12 2 pcs
C9997417E Fuel L-adapter A-Wek-6/4-1/8-MSv 1 pcs
С9997731E Grommet 10 mm 1 pcs

 KS7070000 - AIR PRESSURE SYSTEM, ENGLISH VERSION

KA7070010
С9996161
С9993183
С9997731E

KS7070101
KS7070102
KS7070103
KS7070104
C9997417E С9993183

KA7070001 С9993190H



Chapter 7: Systems 368

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7070001 Pitot tube 1 pcs
KA7070010 Plate 1 pcs
С9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.1 m
С9993190H PTFE tube 6x1 7.8 m
С9996161 Screw ISO 7380 M5x12 2 pcs
С9997731E Grommet 10 mm 1 pcs

 KB7070000 - AIR PRESSURE SYSTEM, GERMAN VERSION

KA7070010
С9996161
С9993183
С9997731E С9993183

С9993190HKA7070001



Chapter 7: Systems 369

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7070010 Plate 1 pcs
С9996161 Screw ISO 7380 M5x12 2 pcs
С9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.04 m
С9997731E Grommet 10 mm 1 pcs

KA7070010 С9996161 С9993183С9997731E

   KA7070010 - PLATE INSTALLATION



Chapter 7: Systems 370

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7070010 Plate 1 pcs
C9997417I Adapter A-GSV-6/4-POM-bl 1 pcs
С9996161 Screw ISO 7380 M5x12 2 pcs
С9997731E Grommet 10 mm 1 pcs

KA7070010

С9997731E

С9996161

C9997417I

   C9997417I - ADAPTER



Chapter 7: Systems 371

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KA7070020 Static Port 1 set
KS7070101 Flange 1 pcs
KS7070102 Nut 1 pcs
KS7070103 Washer 1 pcs
KS7070104 Sealing washer 1 pcs
C9997417E Fuel L-adapter A-Wek-6/4-1/8-MSv 1 pcs

  KA7070020 - FLANGE INSTALLATION

C9997417E

KS7070101

KS7070102

KS7070103

KS7070104



Chapter 7: Systems 372

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

С9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.06 m
С9993190H PTFE tube 6x1 7.8 m

  ALPHA MFD MOUNTING

С9993183

С9993190H



Chapter 7: Systems 373

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

С9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.06 m
С9993190H PTFE tube 6x1 7.8 m

  AIR SPEED INDICATOR MOUNTING

С9993183

С9993190H



Chapter 7: Systems 374

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

KB7080101 Compass plate 1 pcs
KB7080102 Compass clamp 2 pcs
KB7080103 Support 2 pcs
KA7080104 Bolt DIN 912 M4x43 4 pcs
C9996602 Stainl. steel rivet A2 3.2x8 1 pcs
C9997782X Compass, Northern

1 pcsC9997782Y Compass, Northern, Lighted
C9997782Z Compass, Southern, Lighted

  Compass

KB7080103

KB7080102

KB7080101

C9996602

C9997782X
C9997782Y
C9997782Z

KA7080104



Chapter 7: Systems 375

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

 Added Accessories

 KA7020012

Part 
Number Description Q-ty per 

ASSY Unit

KA0000040 Cover for Pitot Tube 1 pcs
WA0000040 Cover for Dynon Tube 1 pcs
KA1081030 Trinket, Keys 1 pcs
 KA7020012 Fuel level gage, litre 1 pcs
 KU7020012 Fuel level gage, gallon 1 pcs

 KU7020012

KA1081030

WA0000040

KA0000040



Chapter 7: Systems 376

Release 5. Issue 21.January.2008Copyright © 2008 Flight Design GmbH.  All Rights reserved

Part 
Number Description Q-ty per 

ASSY Unit

C9995799 The collapsible oars 2 pcs

C9995799



Credits

Copyright © 2008 Flight Design GmbH.  All Rights reserved Release 5. Issue 21.January.2008

Credits

Chief Editor
Tatyana Mishura

Engineers
Alexander Safonenko

Anatoliy Leonenko
Vladimir Topkin

Irina Bevz
Alexander Polischuk

Design & Making-Up
Alexei Knyrik
Oleg Filenko


	Parts & Assembly Manual R5_Proba.pdf
	Title
	Disclaimer Notice
	Introduction
	Plane

	Chapter 1: Fuselage
	Designs
	Snow Design
	Swing Design
	Up Design
	Fuselage
	Curtain Mounting
	KB1000440 Curtain, Frame N2
	KB1000440 Curtain, Frame N2_2                First S/N 04-07-02

	KB1000520 Frame 3 Curtain
	Tunnel & Pyramid Hatches
	KA1000902 Tunnel Hatch 170x154 Mounting
	KA1000903 Tunnel Hatch 287x112 Mounting
	Pyramid Hatches Mounting

	Cowlings
	KA1010100 Upper Cowling
	KA1010000 - Cowlings 
	KA1010210-01 - Lower Cowlings For Landing Light
	Upper Cowling Hatch

	Windows
	KB1020000 - Windows, German Version
	KS1020000 - Windows, English Version

	Doors
	KA1030100 - Door With Small Window
	KA1030140 Handle
	KA1040100 Baggage Hatches
	KA1040303 Handle
	KA1040300 Lock

	Seats
	KA1060001 Rail
	KA1060004 Belt Eyes
	Roller Installation
	Seat Pivots Installation
	KA1060101 Belt Eye
	KA1070000 - Safety Belts
	Safety Belts Mounting, Lower 
	Safety Belts Mounting, Upper

	KA1090000 - Underfin
	KA6070000 - Tow Device

	KS1080000, KB1080000 - Instrument Panel
	KS1080000, English Version
	KB1080000, German Version
	WA1081000 - Instrument Board
	CTSW Classic
	CTSW Advanced

	KA1081010 Map Shelf, Big (Left)
	KA1081020 Map Shelf, Small(Right)
	KS1081100 Panel Left Section, KS (English Versiion)
	KB1081100 Panel Left Section, KB (German Version)
	KS1081300 Panel Lower Section (English Version)
	KB1081300 Panel Lower Section (German Version)
	KS1081201 Panel Right Section (English Version)
	KB1081200 Panel Right Section (German Version)

	Pocket for maps
	KA1000470 - Map Pocket Mounting
	KA1030160 - Pocket, Door


	Chapter 2: Wings
	Wings Mounting
	KA2010000 Wing, Right
	KA201001 Cap
	KA2010010R Wing Pivot No1, Right
	KA2010020R Wing Pivot No2, Right
	KA2010030R Wing Pivot No3, Right
	KA2010040R Wing Pivot No4, Right
	WA2010000 - Wing, Right 
	WA2010010 - Pivot, Wing No1, Right
	WA2010020 - Pivot, Wing No2, Right
	WA2010030 - Pivot, Wing No3, Right
	WA2010040 - Pivot, Wing No4, Right


	Aileron
	KA2030020 Pivot No2
	KA2030010 Pivot No1

	Flap
	KA2040010 Flap Pivot No1
	KA2040020 Flap Pivot No2
	KA2040030 Flap Pivot No3


	Chapter 3: Stabilizer & Rudder
	Stabilizer
	KA3010200 Stabilizer
	WA3010200 Stabilizer CTSW 2006
	KA3010010 Bearing
	KA3011000 Stabilizer with Trim Tab
	WA3011010 Trim Tab, Assembly
	Rod, Trim Tab Control, Mounting


	Rudder
	KA3020020,  KA3020030 - Rudder Lower Support & Pivot
	KA3020010 Pivot Upper


	Chapter 4: Landing Gear
	Nose Landing Gear
	KA4010008 Leather Cap
	Nose Strut Steering Rod & Fork Stopper
	KA4010010 Nose Wheel Fairing
	KA4010200_1 Nose Wheel
	Nose Wheel Installation_1
	KA4010100 Nose Wheel Rotation Unit
	KA4010100 Nose Wheel Rotation Unit_1
	 Spring Unit
	 Spring Unit_1
	KA4010200-04 - Nose Wheel Mounting, Tundra
	KA4010200-04 - Nose Wheel Mounting, Tundra_2

	KA4010100-04 - Strut, Nose Gear

	Main Landing Gear
	KA4020200 Upper Mounting Unit
	KA4020300 Bracket for Main Gear Fairing
	KA4020200_1 Upper Mounting Unit
	KA4020001 Main Spring Bar
	KA4020100 Main Wheel Attachment
	KA4020400 Main Strut Fairing
	KA4020010 Main Wheel Fairing, Detailed View
	Main Wheel, Detailed View
	KA4020500 - Main Wheel Assembly
	KA4020500_1- Main Wheel Assembly
	KA4020500-01 - Wheel, Main, Light
	KA4020500-02 - Wheel, Main, Tundra


	Chapter 5: Power Plant
	Engine
	KA5010200 Engine Frame, Small
	KB5010100 Engine Mount
	Big & Small Engine Mount
	Big & Small Engine Mount_2

	KA5010103 Bracket

	Muffler
	Muffler Mounting, Right Side
	Muffler Mounting, Left Side

	Carburetor
	KS5030000 Carburetor, English Version
	KB5030000 Carburetor, German Version
	Air Filter Mounting, English Version
	Air Filter Mounting, German Version
	Handle
	C9997701P Compression Spring
	KA5030001 Protection Plate, Left
	KA5030002 Protection Plate, Right
	C9993188A Tubes

	Water Cooling
	KA5040100 Cooling Case
	C9997791G Expansion Tank
	C9997791H Overflow Bottle
	Brackets Installation_1
	Join Brackets
	KA5050100_1 - Radiators
	KA5050100_2 Radiators
	Brackets Installation_2

	KA5050100-01 Radiators
	Brackets Installation

	C9993186A Tube, Left
	C9993186A Tube, Right
	C9997794G Thermostat 90C

	Oil cooling
	C9997794I Oilthermostat
	C9997791I Oil Tank
	Oil Hose Connection (1)
	Oil Hose Connection (2)

	Propeller
	KA5090100 Spiner Installation
	Propeller Installation

	Warp Drive Three Blade Propeller
	KA5090100-01  Spiner Installation
	Propeller Warp Drive Installation

	Neuform Three Blade Propeller
	Spiner Neuform Installation
	Propeller Neuform Installation

	Three-bladed propeller Kasper
	Spiner Kasper Installation
	Propeller  Kasper Installation
	Handle Mounting, Kasper Propeller Control

	KA5090500-03 - Handle Mounting, Neuform Propeller Control


	Chapter 6: Flight Control
	Engine Control
	Covering Plate Installation
	KA6010001 - Covering Plate
	KA6010001_1 - Covering Plate

	KA6010110 - Choke
	KA6010100 - Throttle Box (1)
	KA6010100 - Throttle Box (2)
	Covering Plate
	KA6010000-01 - Throttle Box Mounting
	KA6010100-01 - Throttle Box
	KA6010130 - Throttle
	KA6010120 - Trimm
	KA6010140 - Brake
	KA6010140_1 - Brake

	Tross

	Aileron Cotrol
	KA6020500 - Rod & KA6040103 - Stopper
	KA6020210 - H-bracket
	KA6020130 - Rear Fork Rod Support
	KA6020200 - Fork Rod
	KA6020000 - Aileron Control
	KA6020060 - Cable & KA6020400 - Vertical Rod
	KA6020300 - Rod-Rocker
	KA6020320 - Side Bracket  &  KA6020300 - Rod-Rocker
	KA6020050R - Aileron Control Rod Rib Box
	KA6020010 - Push-pull Rod  &  KA6020030 - Rod
	WA6020010 - Rod, Aileron, Long &  KA6020030 - Rod

	KA6020000 - Mounting of Rod, Aileron
	KA6020040 - Rocker
	KA6020010 - Push-Pull Rod 
	WA6020010 - Rod, Aileron, Long 
	KA6020030 - Rod
	KA6020040 - Outer Rocker
	KA6020050 - Rod
	KA6020060 - Cable
	KA6020130 - Rear Fork Support
	KA6020210 - H-bracket
	KA6020300 - Rod Rocker
	KA6020400 - Rod
	KA6020500 - Rod
	KA6062000 - Aileron Trim Mechanism Mounting
	KA6062100 - Control Unit, Assembly

	Plexiglass Steering Cover

	Flap Control
	KB6030000 - Commutation Unit Installation (1)
	KB6030000_1 - Commutation Unit Installation (1)
	KA6030000 - Commutation Unit Installation (2)
	KA6030310 - Steel Cable Installation
	T- bracket Installation
	KA6030200 - Transverse Rod
	KA6030300 - T-bracket
	KB6030320 - Support & KA6030303 - Small Angles
	KB6030300_4 - T-bracket
	KB6030307 - Beam Lower, T-bracket
	KS6030400 - Commutation Unit, English Version
	KS6030400 - Commutation Unit Assembly, English Version

	KB6030400 - Commutation Unit, German Version
	KB6030400 - Commutation Unit Assembly, German Version

	KB6030400_1 - Commutation Unit
	KB6030400_1 - Commutation Unit Assembly


	Stabilizer Control
	KA6040000 - Stabilizer Control
	KA6040000 - Stabilizer Control (Forward Part)
	KA6040000 - Stabilizer Control (Forward Part)
	KA6040000 - Stabilizer Control (Forward Part)
	KA6040000 Stabilizer Control (Rear Part)
	KA6040050 - Forward Connection
	KA6040060 - Rear Connection
	KA6040100 - Control Stick
	Control Stick Covering


	Rudder Control
	KA6050100 - Pedals
	KB6050100 - Pedals

	KA6061000 - Rudder Trim Mechanism Mounting
	KL6061100 - Control Unit
	KL6061030 - Rocker in Assembly

	Trim Tab Control
	KA6060000-01 Trim Tab Control
	C9997816B Cable Stop


	Chapter 7: Systems
	Rescue System
	Rescue Systems Connection
	Parachute Bag
	KA7010000 - Installation Rescue System BRS1050 
	KA7010000 - Installation of the Parachute bag
	KA7010000 - Installation of a Rocket

	KA7010000-02 - Installation Rescue System BRS1350HS
	Installation Rescue System BRS1350HS

	Handle Bracket
	BRS Rescue System Handle Installation
	Harness
	Squib
	Frame
	Installation of Support of Rescue System

	Fuel System
	Fuel System, German Version
	Side Wing Cap
	KA7020052 - Tank Filler
	Fuel Flowmeter & Valve Installation, English Version
	Fuel Valve Installation, German Version
	Fuel Valve Installation 
	KB7020020_2 - Fuel Valve Installation
	KB7020020 - Fuel Valve, German Version
	KS7020100 - Fuel Valve Drive Rod, English Version
	KB7020090 - T-connection
	KA7020008 - Gascolator Adapter
	Fuel Line Connection
	C9997793 - Fuel Filter
	Fuel Valve Hard Assembly
	Fuel Line & Grommet
	Back Up Fuel Line

	Brake System
	KA7030100 - Master Brake Cylinder
	KA6010010 - Access Panel
	Master Brake Cylinder & Pin Installation
	Master Brake Cylinder & Pin Installation_2

	Master Brake Cylinder & Pin Installation-2             First S/N 07-05-01
	Check Valve Installation

	Outlet Branch & Branch Installation in Stream Distributor
	C9997793 - Fuel Filter Installation
	Branch Installation

	Heating & Ventilation System
	KB7040000 - Heating & Ventilation System, German Version
	KS704010 - Rod Indexing Mechanism, English Version
	KA7040100 - Air Heater
	KU7040100 - Air Heater, USA, Canada, Scandinav Version

	C9993111B - Rubber
	C9993188 - AERODUCT Tube CEET-7
	KA7040003 - Brackets
	KA7040200 - Thermic Choke Connection
	C9997065B - Control Rod
	KA7040300 - Air Mixer 
	KA7040400 - Air Branch Canal
	KB7040400 - Air Terminal Unit
	C9993188 - Hose NW 50mm

	Electric System
	KS7050000 - Electric System, English Version
	KB7050000 - Electric System, German Version
	KA7050200 - Battery installation
	KB7050200 - Battery installation
	C9997187B - Capacitor Installation
	C9997788A - Control Panel
	Discrete Flap Control, Assembling
	Mounting Dynon and Sensors
	KA1081950 - Fans, Dynon, Mounting
	Damping, Fuel Pressure Sensor, Mounting
	Sensor of Compass and OAT Sensor for Dynon, Installation  
	Installation Pitot Tube

	Generator
	C9997791A - Ducati
	Ground 1
	Ground 2
	C9997494 - Starter Relay
	Strobobox
	Loft wing position light connection
	Strobe Light Mounting
	KA7053100 - Light, Landing, Mounting
	KA7053170 - Lighting of Fuel Indicator

	Air Pressure System
	KS7070000 - Air Pressure System, English Version
	KB7070000 - Air Pressure System, German Version
	KA7070010 - Plate Installation
	C9997417I - Adapter
	KA7070020 - Flange Installation
	ALPHA MFD Mounting
	Air Speed Indicator Mounting

	Compass
	Added Accessories

	Credits


